SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916D

LTE Band 48C / 15MHz+20MHz

QPSK

Lowest Channel / 1RB0 and 1RB99

Spectrum Spectrum
Ref Level 0.00 dém  Offset 17.00 d& Mode Autc Sweep Ref Level 0.00 d&m  Offset 17.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 cvgPwr (@1 svgPwr
Limit Gheck Limit ¢heck
10 4ipg _BPURIOUS LINE_ABS, 10 ddge _$PURIOUS LINE_ABS
-20 dém -20 dBm
-0 dam -30 dem
S_LINE_ABS_ _LINE_ABS_
" A - iy PIFYUITE L 5= Y PN P AAA i po ] Pt A
"E0 dem 610 dBm
-70 dBm: 70 dem
-80 dém -60 dBm
-00 dBm: -00 dem
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 62004 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low |  Rangeup | RBW | Frequency | powerabs | ALl | Range low |  Rangeup | RBW 1 Frequency | powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 048.65607 MHZ -55.22 dem -15.22 e 7.000 GHz 14.000 GHz 1,000 MHz 13.95425 GHz -52.74 dem -12.74 dB
1.000 GHz 3.000 GH2 1.000 MHZ 2.50837 GHZ -54.04 dBm -14.04 d8 14.000 GHz 22.000 GH2 1.000 MHz 15.56865 GH2 -50.32 dBm -10.32 dB
3.000 GHz 500 GHz 1,000 MHz 3.47089 GHz -53.44 dBm -13.44 dp 22,000 GHz 30.000 GHz 1,000 MHz 29,93925 GHz -50.02 dém 10,02 dB
3.800 GHz 7.000 GHz 1.000 MHZ 6.93715 GHz -49.71 dBm -9.71 dB 30,000 GHz 38.000 GHZ 1,000 MHz 3745128 GHz -48.00 dém -8.00 df
S JL 4 ~ I 4 e
Spectrum o Spectrum
Ref Level 0.00 dém  Offset 17.00 d& Mode Autc Sweep Ref Level 0.00 d&m  Offset 17.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 fvgrwr (@1 Avgrwr
Limit Ghec FARS Limit gheck s
.10 dipg _BPURIOUS LINE_ABS PAES -10 ddpe _$PURIOUS LINE ABS
-20 dem -20 dom
-30 dém
K _LINE_ABS_ 5 LINE_£BS_
-50 dai A A == =
" A et [N Pl o
e 0 dBm
-70 dém -70 dBm
-60 dBm 80 dgm
-50 dBm -50 dBm
Start 30.0 MHz 1500+ pts Stop 7.0 GHz Start 7.0 GHz 62004 pis Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW 1 Frequency |  Powerabs | ALimit | Rangelow | RangelUp | RBW 1 Frequency | PoweraAbs | ALimit |
30.000 MH2 1.000 GHz 1.000 MHZz OBS.69065 MHZ -55.23 dBm -15.23 dB 7.000 GH2 14.000 GH2 1.000 MHz 13.23380 GH2 -£2.08 dBm -12.98 dB
1.000 GHz 000 GHz 1,000 MHz 2.97376 GHz -53.57 dBm -13.57 e 14.000 GHz 22.000 GHz 1,000 MHz 15.53315 GHz -50.35 dem 10,35 dB
3.000 GHz 3.500 GH2 1.000 MHZ 3.30072 GHz -52.06 dBm -13.06 d8 22,000 GHzZ 30.000 GH2 1.000 MHz 29.99525 GHz -50.18 dBm -10.18 dB
3.600 GHz 7.000 GHz 1,000 MHZ 6.90104 GHz -49,66 dBm -9.68 dB 30,000 GHz 36.000 GHZ 1,000 MHz 37,93725 GHz -47.63 dém -7.63 db
L JL J L L J
Spectrum Spectrum
Ref Level 0.00 d8m  Offset 17.00 da Mode auto Sweep Ref Level 0.00 dém  Offset 17.00 d8 Mode auto Sweep
SGL Count 1007100 SGL Count 1007100
(@1 fvgrwr (@1 Avgrwr
Limit Gheck FARS Limit gheck PAR
.10 dipg _BPURIOUS LINE_ABS PAES 10 4dpe _FPURIOUS LINE_ABS PABS
-20 dem -20 dom
-30 dém ~30 dBm
E o (e BB e
-50 dem: - -50 dBm: e r.
B -60 dBm
-70 dém -70 dBm
-60 dBm -60 dBm
-50 dBm -50 dBm
Start 30.0 MHz 1500+ pts Stop 7.0 GHz Start 7.0 GHz 62004 pis Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW 1 Frequency |  Powerabs | ALimit | Rangelow | RangelUp | RBW 1 Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHZ 1,000 MHZ 006, 4008 MHZ -£5.27 dem -15.37 dB 7.000 GHZ 14.000 GHz 1,000 MHz 13.96325 GHz -52.80 dem -12,89 dB
1.000 GHz 1,000 MHz 2.98726 GHz -53,50 dBm -13.50 dB 14.000 GHz 22.000 GHz 1,000 MHz 15.53565 GHz -50.31 dém -10.31dB
3.000 GHz 1.000 MHZ 3.38268 GHz -53.30 dBm -13.30 d8 22,000 GHzZ 30.000 GH2 1.000 MHz 29.99775 GHz -50.31 dBm
3.600 GHz 7.000 GHz 1,000 MHZ ©.982686 GHz -49,75 dbm -9.75 dB 30,000 GHz 36.000 GHZ 1,000 MHz 37,99075 GHz -48.11 dém
( JU J u - L ] J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916D

LTE Band 48C / 15MHz+20MHz

QPSK

Lowest Channel / 1RB74 and 1RB0

Spectrum
Ref Level 0.00 d&m

Offset 17.00 d& Mode Auto Sweep

Spectrum

Ref Level 0.00 d8m
SGL Count 100/100

Offset 17.00 d& Mode Auto Sweep

SGL Count_100,/100
[@1 AvgPwr @1 AvgPwr
Limit Gheck Limit Gheck
10 4ipg _BPURIOUS LINE_ABS, 10 ddge _$PURIOUS LINE_ABS
-20 dém -20 dBm
=30 dem: -30 dam
5_LINE_ABS_ _LINE_ABS_
ot
A P i, SNt Posrer R o e ity
0 dBm: -60 dém
70 dBm 70 dBm
-B0 dBm: -80 dém
-90 dBm 00 dBm
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 62004 pts Stop 38.0 GHz
Spurious Emissions 'spurious Emissions
Range Low |  Rangeup | RBW | Frequency | powerabs | ALl | Range low |  Rangeup | RBW 1 Frequency | powerabs |
30.000 MHz 1.000 GHz 1,000 MHz 544.0104% MHZ -55.46 dBm -15.46 dp 7.000 GHz 14.000 GHz 1,000 MHz 13.93925 GHz -52.57 dem
1.000 GHz 3.000 GH2 1.000 MHz 2.50737 GH2 -54.07 dBrm -14.07 d8 14.000 GHz 22.000 GHz 1.000 MHz 15.54615 GHz -50.34 dBm
3.000 GHz 500 GHz 1,000 MHz 3.49188 GHz -49,72 dém -9.72.dB 22,000 GHz 30.000 GHz 1,000 MHz 29,97375 GHz -50.26 dem
3.800 GHz 7.000 GHz 1.000 MHZ 6.95183 GHz -49,60 dBm -9.60 dB 30,000 GHz 38.000 GHZ 1,000 MHz 37,99025 GHz -48.06 dim
L JL J

Middle Channel /

1RB74 and 1RB0

(=]

Spectrum
Ref Level 0.00 d&m

Offset 17.00 d& Mode Auto Sweep

Spectrum

Ref Level 0.00 d8m
SGL Count 100/100

Offset 17.00 d& Mode Auto Sweep

SGL Count 100,100
(@1 fvgrwr (@1 Avgrwr
Limit Ghec FARS Limit qheck s
2 P ous 5. PABS 2 _§P 13 5. 323
.10 dipg _BPURIOUS LINE_ABS -10 ddpe _$PURIOUS LINE ABS
-20 dem -20 dom
-30 dém
_LINE_8B5_ 5 LINE_£BS_
. n PR WL T - v’
0 dBm
-70 dém -70 dBm
-60 dBm 80 dgm
-50 dBm -50 dBm
Start 30.0 MHz 1500+ pts Stop 7.0 GHz Start 7.0 GHz 62004 pis Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | | Rangelow | RangelUp | RBW 1 Frequency | PoweraAbs | ALimit |
30.000 MH2 1.000 GHz 1.000 MHZz 968.73313 MH2z -55.11 dBm 7.000 GH2 14.000 GH2 1.000 MHz 13.94625 GH2 -£2.83 dBm -12.83 dB
1.000 GHz 000 GHz 1,000 MHz 2.48388 GHz -53.76 dém 14.000 GHz 22.000 GHz 1,000 MHz 15.56415 GHz -50.30 dem 10,30 dB
3.000 GHz 3.500 GH2 1.000 MHZ 3.48538 GHz -49 64 dBm 22,000 GHzZ 30.000 GH2 1.000 MHz 29.97925 GH2 -50.36 dBm -10.36 dB
3.600 GHz 7.000 GHz 1,000 MHZ 6.93624 GHz -49,60 dBm 30,000 GHz 36.000 GHZ 1,000 MHz 37,93975 GHz -48.12 dém -8.12 db
L JL J L L J
Spectrum Spectrum
Ref Level 0.00 d8m  Offset 17.00 da Mode auto Sweep Ref Level 0.00 dém  Offset 17.00 d8 Mode auto Sweep
SGL Count 1007100 SGL Count 1007100
(@1 fvgrwr (@1 Avgrwr
Limit Gheck FARS Limit gheck PAR
.10 dipg _BPURIOUS LINE_ABS PAES 10 4dpe _FPURIOUS LINE_ABS PAES
-20 dem -20 dom
-30 dém ~30 dBm
E o (e BB e
-50 dem: -50 dBm: oo
. R— Aot e Ae?
*20 dam -60 dBm
-70 dém -70 dBm
-60 dBm -60 dBm
-50 dBm -50 dBm
Start 30.0 MHz 1500+ pts Stop 7.0 GHz Start 7.0 GHz 62004 pis Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | Rangelow | RangelUp | RBW 1 Frequency | PoweraAbs | ALimit |
30.000 MH2 1.000 GHz 1.000 MHZz 006.84008 MH2 -55.14 dBm -15.14 d8 7.000 GH2 14.000 GH2 1.000 MHz 13.99425 GH2 -52.58 dBm -12.58 dB
1.000 GHz 1,000 MHz 2.47038 GHz -54.04 dBm -14.04 dB 14.000 GHz 22.000 GHz 1,000 MHz 15.54215 GHz -50.29 dém 10,29 dB
3.000 GHz 1.000 MHZ 3.37244 GHz -53.12 dBm -13.12 d8 22,000 GHzZ 30.000 GH2 1.000 MHz 29.99675 GHz -50.21 dBm -10.21 dB
3.600 GHz 7.000 GHz 1,000 MHZ 6.90196 GHz -49.57 dBm -9.57 db 30,000 GHz 36.000 GHZ 1,000 MHz 37,93125 GHz -48.02 dém -8.02 db
J u - L it J -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916D

LTE Band 48C / 20MHz+5MHz

QPSK

Lowest Channel / 1RB0 and 1RB24

Spectrum

Spectrum

Ref Level 0.00 dam

Offset 17.00 d&

Mode Auto Sweep

Ref Level 0.00 d2m  Offset 17.00 d&

SGL Count 100/100

Mode Auto Sweep

SGL Count 100/100
(@1 cvgPwr (@1 svgPwr
Limit Gheck Limit ¢heck
10 e _EPURIOUS LINE_ABS 10 ddpe_pPurious Line aBs
-20 dém -20 dBm
-0 dam -30 dem
S_LINE_ABS_ _LINE_ABS_
. . | A et v bl
-60 dém
-70 dBm: 70 dem
-60 dem -60 dBm
-00 dBm: -00 dem
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 62004 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Fraquency | powerabs | ALi | Range Low | RangeUp | REW | Frequency | Ppowerabs | ALimit [|
30.000 MHz 1.000 GHz 1,000 MHz 930.43728 MHZ -55.26 dBm -15.26 e 7.000 GHz 14.000 GHz 1,000 MHz 13.98725 GHz -52.88 dem -12.68 dB
1.000 GHz 3.000 GH2 1.000 MHZ 2.49238B GHZ -53.80 dBm -13.80 d8 14.000 GHz 22.000 GH2 1.000 MHz 15.54765 GH2 -E0.18 dBm -10.18 dB.
3.000 GHz 500 GHz 1,000 MHz 3.37844 GHz -53,33 dBm -13.33dB 22,000 GHz 30.000 GHz 1,000 MHz 29,93375 GHz -45.56 dem
3.800 GHz 7.000 GHz 1.000 MHZ 6.98514 GHz -49,57 dBm -9.57 B 30,000 GHz 38.000 GHZ 1,000 MHz 37,99725 GHz -47.89 dém
L JL J L JL J
Spectrum o
Ref Level 0.00 dém  Offset 17.00 d& Mode Autc Sweep Ref Level 0.00 d&m  Offset 17.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 fvgrwr (@1 Avgrwr
Limit Ghec FARS Limit qheck s
2 P ous 5. PABS 2 _§P 13 5. 323
.10 dipg _BPURIOUS LINE_ABS -10 ddpe _$PURIOUS LINE ABS
-20 dem -20 dom
-30 dém
_LINE_ABS_ 5 LINE_£BS_
PR P P v
"20 dbm 0 dBm
-70 dém -70 dBm
-60 dBm 80 dgm
-50 dBm -50 dBm
Start 30.0 MHz 1500+ pts Stop 7.0 GHz Start 7.0 GHz 62004 pis Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency Pawer Abs | | Rangelow | RangelUp | RBW 1 Frequency | Powier Abs |
30.000 MHz 1.000 GHZ 1,000 MHZ 070 BEZEG MHZ -£5.07 dem 7.000 GHZ 14.000 GHz 1,000 MHz 13.98075 GHz -52.92 dém
1.000 GHz 000 GHz 1,000 MHz 2.98576 GHz -54,14 dBm 14.000 GHz 22.000 GHz 1,000 MHz 15.54385 GHz -50.11 dém
3.000 GHz 3.500 GH2 1.000 MHZ 3.22601 GHz -53.34 dBm 22,000 GHzZ 30.000 GH2 1.000 MHz 29.99425 GH2 -49.92 dam
3.600 GHz 7.000 GHz 1,000 MHZ 6.95309 GHz -49 68 dBm 30,000 GHz 36.000 GHZ 1,000 MHz 37,93725 GHz -47.87 dém
L JL J L L J
Spectrum Spectrum
Ref Level 0.00 d8m  Offset 17.00 da Mode auto Sweep Ref Level 0.00 dém  Offset 17.00 d8 Mode auto Sweep
SGL Count 1007100 SGL Count 1007100
(@1 fvgrwr (@1 Avgrwr
Limit Gheck FARS Limit qheck PAR
.10 dipg _BPURIOUS LINE_ABS PAES 10 4dpe _FPURIOUS LINE_ABS PAES
-20 dem -20 dom
-30 dém ~30 dBm
E o (e BB e
-50 dem: -50 dBm: T e
R i~ R Nt A
B -60 dBm
-70 dém -70 dBm
-60 dBm -60 dBm
-50 dBm -50 dBm
Start 30.0 MHz 1500+ pts Stop 7.0 GHz Start 7.0 GHz 62004 pis Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | Rangelow | RangelUp | RBW 1 Frequency | PoweraAbs | ALimit |
30.000 MH2 1.000 GHz 1.000 MHZz O5B.06847 MH2z -55.20 dBm -15.20 dB 7.000 GH2 14.000 GH2 1.000 MHz 13.97975 GH2 -£2.79 dBm -12.79 dB
1.000 GHz 1,000 MHz 2,94826 GHz -54.06 dBm -14.06 dB 14.000 GHz 22.000 GHz 1,000 MHz 15.54415 GHz -50.08 dbm 10,08 dB
3.000 GHz 1.000 MHZ 3.39618 GHz -53.33 dBm -13.33 d8 22,000 GHzZ 30.000 GH2 1.000 MHz 29.99825 GHz -50.20 dBm -10.20 d8
3.600 GHz 7.000 GHz 1,000 MHZ 6.90241 GHz -49,59 dBm -9.55 dB 30,000 GHz 36.000 GHZ 1,000 MHz 37,95925 GHz -47.52 dém -7.92 db
J u - L it J -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916D

LTE Band 48C / 20MHz+5MHz

QPSK

Lowest Channel / 1RB99 and 1RB0

Spectrum

Spectrum

Ref Level 0.00 dém
SGL Count_100,/100

Offset 17.00 d&

Mode Auto Sweep

Ref Level 0.00 d8m
SGL Count 100/100

Offset 17.00 d&

Mode Auto Sweep

[@1 AvgPwr @1 AvgPwr
Limit Gheck Limit Gheck
10 4ipg _BPURIOUS LINE_ABS, 10 ddge _$PURIOUS LINE_ABS
-20 dém -20 dBm
=30 dem: -30 dam
5_LINE_ABS_ _LINE_ABS_
™ mcta]
b, PR SR e T P
0 dBm: -60 dém
70 dBm 70 dBm
-B0 dBm: -80 dém
-90 dBm 00 dBm
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 62004 pts Stop 38.0 GHz
Spurious Emissions 'spurious Emissions
Range Low Range Up | RBW | Frequency | powerabs | ALl | Range low |  Rangeup | RBW 1 Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz ©14.44028 MHZ -55.24 dBm -15.24 dp 7.000 GHz 14.000 GHz 1,000 MHz 1139644 GHz -52.76 dem 12,76 dB
1.000 GHz 3.000 GH2 1,000 MHz 2.93477 GHz -53,98 dBm -13.98 d8 14.000 GHz 22.000 GHz 1,000 MHz 15.54515 GHz -50.00 dém 10,09 dB.
3.000 GHz 500 GHz 1,000 MHz 3.48338 GHz -50.87 dBm -10.67 dB 22,000 GHz 30.000 GHz 1,000 MHz 29,99575 GHz -50.06 dem -10.02 dB
3.800 GHz 7.000 GHzZ 1.000 MHz 6.91338 GHzZ -49.70 dBrm -9.70 dB 30,000 GHz 38.000 GHz 1.000 MHz 3798525 GHz -47.87 dBm 87 dB
L JL J

Middle Channel /

1RB99 and 1RB0

Spectrum

Spectrum

(=]

Ref Level 0.00 dém
SGL Count_100,/100

Offset 17.00 d&

Mode Auto Sweep

Ref Level 0.00 d8m
SGL Count 100/100

Offset 17.00 d&

Mode Auto Sweep

(@1 fvgrwr (@1 Avgrwr
Limit ghec PARS Limit qheck s
: _PURIOUS 5 PASS > _$p 5 3
10 e _EPURIOUS LINE ABS 10 ddpe_fPurtous Line aps
-20 dem -20 dom
-30 dam
_LINE_ABS_ 5 LINE_£BS_
I PP e P
dem 60 dBm
-70 dam 70 dBm
-60 dm 80 dgm
-30 dam -ai0 dam
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 62004 pts Stop 30.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency Pawer Abs | ALimit | Rangelow | RangelUp | RBW 1 Frequency | PoweraAbs | ALimit |
30.000 MH2 1.000 GHz 1.000 MHZz 005.22089 MHZ -55.38 dBm -15.38 d8 7.000 GH2 14.000 GH2 1.000 MHz 13.97125 GHz -£2.95 dBm -12.95 dB
1.000 GHz 000 GHz 1,000 MHz 2,95776 GHz -54.05 dBm -14.05dB 14,000 GHz 22.000 GHz 1,000 MHz 15.54715 GHz -50.03 dbm -10.03 dB
3.000 GHz 3.500 GH2 1.000 MHZ 3.45840 GHz -50.58 dBm -10.58 d8 22,000 GHzZ 30.000 GH2 1.000 MHz 28.63083 GHz -50.26 dBm -10.26 dB
3.800 GHz 7.000 GHz 1,000 MHz 5.96769 GHz -49,64 dBm -9.64 dB 30,000 GHz 38.000 GHz 1,000 MHz 3798475 GHz -47.94 dbm -7.94 i
L L J L L J
Spectrum Spectrum
Ref Level 0.00 d8m  Offset 17.00 da Mode auto Sweep Ref Level 0.00 dém  Offset 17.00 d8 Mode auto Sweep
SGL Count 1007100 SGL Count 1007100
(@1 fvgrwr (@1 Avgrwr
Limit gheck PARS Limit qheck PAR
10 e _EPURIOUS LINE ABS PAES 10 4dpe _FPURIOUS LINE_ABS PAES
-20 dem -20 dom
-30 dam ~30 dBm
E o (e BB e
-50 dem: -50 dBm: e T
. —— l'_ poo L) hae Bl oo v
B -60 dBm
-70 dam 70 dBm
-60 dm -60 dBm
-30 dam -ai0 dam
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 62004 pts Stop 30.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | Rangelow | RangelUp | RBW 1 Frequency | PoweraAbs | ALimit |
30.000 MHZ 1.000 GHz 1,000 WHz E71.20685 MHZ -55.14 dBim -15.14.d8 7.000 GHz 14.000 GHz 1,000 MHz 11,4074 GHz -52.01 dBm -12,91 dB
1.000 GHz 1,000 MHz 2,97576 GHz -54.11 dem -14.11dp 14,000 GHz 22.000 GHz 1,000 MHz 15.53865 GHz -50.33 dbm 10,33 dB
2.000 GHz 1,000 MHz 3.46689 GHz -52,75 dBim 12,75 dB 22,000 GHz 30,000 GHZ 1,000 MHz 29,99235 GHz -50.03 dBm -10,03 dB.
3.800 GHz 7.000 GHz 1,000 MHz 6.91293 GHz -49.61 dBm -9.61 B 30,000 GHz 38.000 GHz 1,000 MHz 3796275 GHz -47.50 dbm -7.90 d&
J u - L it J -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916D

LTE Band 48C / 20MHz+10MHz

QPSK

Lowest Channel / 1RB0 and 1RB49

Spectrum Spectrum
Ref Level 0.00 dém  Offset 17.00 d& Mode Autc Sweep Ref Level 0.00 d&m  Offset 17.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 cvgPwr (@1 svgPwr
Limit Gheck Limit ¢heck
10 4ipg _BPURIOUS LINE_ABS, 10 ddge _$PURIOUS LINE_ABS
-20 dém -20 dBm
-30 dBm -0 dam
S_LINE_ABS_ _LINE_ABS_
— — JFYTS o S Y Py — =
-60 dém
-70 dBm: 70 dem
-80 dém -60 dom
-00 dBm: -00 dem
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 62004 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low |  Rangeup | RBW | Frequency | powerabs | ALl | Range low |  Rangeup | RBW 1 Frequency | powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 994.42529 MHz -55.35 dem -15.35dp 7.000 GHz 14.000 GHz 1,000 MHz 13.94475 GHz -52.80 dem -12.80 dB
1.000 GHz 3.000 GHz 1,000 MHZ 2.95276 GHz -53,77 dBm -13.77 d8 14.000 GHz 22.000 GHz 1,000 MHz 15.25167 GHz -50.45 dem 10,45 dB.
3.000 GHz 500 GHz 1,000 MHz 3.38243 GHz -53,39 dém -13.39 de 22,000 GHz 30.000 GHz 1,000 MHz 29,93325 GHz -50.11 dém -0l dB
3.800 GHz 7.000 GHz 1.000 MHZ 5.93067 GHz -49,46 dBm -9.46 df 20,000 GHZ 38.000 GHz 1.000 MHz 37,99525 GHz -48.13 dim -8,13 dB
S JL 4 ~ I 4 e
Spectrum o
Ref Level 0.00 dém  Offset 17.00 d& Mode Autc Sweep Ref Level 0.00 d&m  Offset 17.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 fvgrwr (@1 Avgrwr
Limit Ghec FARS Limit gheck s
e _GPURIOUS LINE ABS PAES e $PURIOUS |INE ABS
-10 def -10 def
-20 dem -20 dem
-30 dém
K _LINE_ABS_ 5 LINE_£BS_
50 dern 5 . e SNl
B 0 dBm
-70 dém -70 dBm
-60 dBm 80 dgm
-50 dBm -50 dBm
Start 30.0 MHz 1500+ pts Stop 7.0 GHz Start 7.0 GHz 62004 pis Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Pawer Abs Rangelow | RangelUp | RBW 1 Frequency Power Abs | ALimit |
30.000 MH2 1.000 GHz 1.000 MHZz 0093.45577 MH2Z -55.20 dBm 7.000 GH2 14.000 GH2 1.000 MHz 13.27130 GH2 -£2.81 dBm -12.81 dB
1.000 GHz 000 GHz 1,000 MHz 2.94826 GHz -53.79 dém 14.000 GHz 22.000 GHz 1,000 MHz 15.52485 GHz -50.13 dém -10.13 dB
3.000 GHz 3.500 GH2 1.000 MHZ 3.38118 GHz -52.01 dBm 22,000 GHzZ 30.000 GH2 1.000 MHz 29.95475 GHz -50.29 dBm -10.29 dB
3.600 GHz 7.000 GHz 1,000 MHZ ©.90853 GHz -49.67 dBm 30,000 GHz 36.000 GHZ 1,000 MHz 37,93425 GHz -48.09 dém -5.09 db
L JL J L L J
Spectrum Spectrum
Ref Level 0.00 d8m  Offset 17.00 da Mode auto Sweep Ref Level 0.00 dém  Offset 17.00 d8 Mode auto Sweep
SGL Count 1007100 SGL Count 1007100
(@1 fvgrwr (@1 Avgrwr
Limit Gheck FARS Limit gheck PAR
.10 dipg _BPURIOUS LINE_ABS PAES 10 4dpe _FPURIOUS LINE_ABS PABS
-20 dem -20 dem
-30 dém ~30 dBm
E o (e BB e
-50 dem: -50 dBm: = ,_ =
— - - S P
"0 dem -60 dBm
-70 dém -70 dBm
-60 dBm -60 dBm
-50 dBm -50 dBm
Start 30.0 MHz 1500+ pts Stop 7.0 GHz Start 7.0 GHz 62004 pis Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | Rangelow | RangelUp | RBW 1 Frequency Power Abs | ALimit |
30.000 MH2 1.000 GHz 1.000 MHZz 005.B7056 MHZ -55.23 dBm -15.23 dB 7.000 GH2 14.000 GH2 1.000 MHz 13.95225 GH2 -£2.79 dBm -12.79 dB
1.000 GHz 1,000 MHz 2.49668 GHz -54.03 dBm -14.03 dB 14.000 GHz 22.000 GHz 1,000 MHz 15.54415 GHz -50.30 dem 10,30 dB
3.000 GHz 1.000 MHZ 3.34970 GHz -53.34 dBm -13.34 d8 22,000 GHzZ 30.000 GH2 1.000 MHz 28.70983 GHz -50.26 dBm -10.26 dB
3.600 GHz 7.000 GHz 1,000 MHZ 6.92024 GHz -49,58 dBm -9.58 dB 30,000 GHz 36.000 GHZ 1,000 MHz 37,93625 GHz -48.10 dém -8.10 db
( JU J u - L ] J -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916D

LTE Band 48C / 20MHz+10MHz

QPSK

Lowest Channel / 1RB99 and 1RB0

Spectrum

Ref Level 0.00 dém
SGL Count_100,/100

Offset 17.00 d&

Mode Auto Sweep

Spectrum

Ref Level 0.00 d8m
SGL Count 100/100

Offset 17.00 d&

Mode Auto Sweep

L JL

[@1 AvgPwr @1 AvgPwr
Limit Gheck Limit Gheck
10 AR _BPURIOUS LINE_ABS 10 44 _$PURIOUS L INE_nBS
-20 dém -20 dBm
=30 dem: -30 dam
5_LINE_ABS_ _LINE_ABS_
. 2 e e TP i
dam
70 dBm 70 dBm
-B0 dBm: -80 dém
-90 dBm 00 dBm
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 62004 pts Stop 38.0 GHz
Spurious Emissions 'spurious Emissions
Range Low |  Rangeup | RBW Frequency | powerabs | ALl | Range low |  Rangeup | RBW 1 Frequency Power Abs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 939,64766 MHz -55.19 dem -15.19 de 7.000 GHz 14.000 GHz 1,000 MHz 13.97375 GHz -52.53 dem -12,93 dB
1.000 GHz 3.000 GHz 1,000 MHZ 2.95526 GHz -53.61 dBm 14.000 GHz 22.000 GHz 1,000 MHz 15.53665 GHz -50.30 dém -10.30 dB.
3.000 GHz 500 GHz 1,000 MHz 3.45765 GHz -52.57 dBm 22,000 GHz 30.000 GHz 1,000 MHz 2997675 GHz -50.20 dem -10.20 dB
3.800 GHz 7.000 GHz 1.000 MHZ 6.93441 GHz -49,68 dBm 30,000 GHz 38.000 GHZ 1,000 MHz 37,99225 GHz -48.02 dém -8.02 df

Middle Channel /

Spectrum

(=]

Ref Level 0.00 dém
SGL Count_100,/100

Offset 17.00 d&

Mode Auto Sweep

Ref Level 0.00 d8m
SGL Count 100/100

Offset 17.00 d&

Mode Auto Sweep

(@1 fvgrwr (@1 Avgrwr
Limit ghec PARS Limit qheck s
: _PURIOUS 5 PASS > _$p 5 3
10 e _EPURIOUS LINE ABS 10 ddpe_fPurtous Line aps
-20 dem -20 dom
-30 dam
_LINE_ABS_ 5 LINE_£BS_
"0 dim 0 dBm
-70 dam 70 dBm
-60 dm 80 dgm
-30 dam -ai0 dam
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 62004 pts Stop 30.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW Frequency Pawer Abs | ALimit | Rangelow | RangelUp | RBW 1 Frequency Power Abs | ALimit |
30.000 MH2 1.000 GHz 1.000 MHZz BBS.B3058 MH2 -55.22 dBm -15.22 dB 7.000 GH2 14.000 GH2 1.000 MHz 13.94275 GHz -£2.93 dBm -12.93 dB
1.000 GHz 000 GHz 1,000 MHz 2,64629 GHz -54.03 dBm -14.03dB 14,000 GHz 22.000 GHz 1,000 MHz 15.53315 GHz -50.38 dbm -10.38 dB
3.000 GHz 3.500 GH2 1.000 MHZ 3.47839 GHz -50.42 dBm -10.43 dB 22,000 GHzZ 30.000 GH2 1.000 MHz 29.99625 GHz -50.31 dBm -10.31 dB
3.800 GHz 7.000 GHz 1,000 MHz 6.97326 GHz -49,63 dBbm -9.63 da 30,000 GHz 38.000 GHz 1,000 MHz 3799275 GHz -48.00 dbm -4.00 b
L L J L L J

Highest Channel / 1RB99 and 1RB0

Spectrum

Ref Level 0.00 dam
SGL Count 100/100

offset 17.00 d8

Mode Auto Sweep

Spectrum

Ref Level 0.00 dgm
SEGL Count 100/100

Offset 17.00 d&

Mode Auto Sweep

L JL

(@1 fvgrwr (@1 Avgrwr
Limit Gheck FARS Limit qheck PAR

» _EPURIOUS 5 PAES o 1 5 5 PAES

.10 dipg _BPURIOUS LINE_ABS -10 ddpe _$PURIOUS LINE ABS

-20 dem -20 dom

-30 dém ~30 dBm

E o (e BB e

-50 dam: -50 dBm: e - =

JRES W gt et Pt

T80 dBm -60 dBm

-70 dém -70 dBm

-60 dBm -60 dBm

-50 dBm -50 dBm

Start 30.0 MHz 1500+ pts Stop 7.0 GHz Start 7.0 GHz 62004 pis Stop 38.0 GHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW Frequency |  Powerabs | ALimit | Rangelow | RangelUp | RBW 1 Frequency Power Abs | ALimit |
30.000 MH2 1.000 GHz 1.000 MHZz 926.55922 MH2 -55.13 dBm -15.13 dB 7.000 GH2 14.000 GH2 1.000 MHz 13.95075 GHz -£2.79 dBm -12.79 dB
1.000 GHz 1,000 MHz 2.97476 GHz -53,69 dém -13.89 B 14.000 GHz 22.000 GHz 1,000 MHz 15.52315 GHz -50.30 dém 10,30 dB
3.000 GHz 1.000 MHZ 3.23126 GHz -52.41 dBm -13.41 d8 22,000 GHzZ 30.000 GH2 1.000 MHz 29.99725 GHz -50.34 dBm -10.34 dB
3.600 GHz 7.000 GHz 1,000 MHZ 6.98697 GHz -49,46 dBm -9.45 dB 30,000 GHz 36.000 GHZ 1,000 MHz 3743179 GHz -47.59 dém -7.99 db
] [ [ ] J ) wa
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Report No. : FG550916D

LTE Band 48C / 20MHz+15MHz

QPSK

Lowest Channel / 1RB0 and 1RB74

Spectrum

Ref Level 0.00 dém
SGL Count_100,/100

Offset 17.00 d&

Mode Auto Sweep

Spectrum

Ref Level 0.00 d8m
SGL Count 100/100

Offset 17.00 d&

Mode Auto Sweep

[@1 AvgPwr @1 AvgPwr
Limit Gheck Limit Gheck
10 4ipg _BPURIOUS LINE_ABS, 10 ddge _$PURIOUS LINE_ABS
-20 dém -20 dBm
=30 dem: -30 dam
5_LINE_ABS_ _LINE_ABS_
" A~ henre’
-6 dBm
70 dBm 70 dBm
-B0 dBm: -80 dém
-90 dBm 00 dBm
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 62004 pts Stop 38.0 GHz
Spurious Emissions 'spurious Emissions
Range Low |  Rangeup | RBW | Frequency | powerabs | ALl | Range low |  Rangeup | RBW 1 Frequency | powerabs | |
30.000 MHz 1.000 GHz 1,000 MHz 550.31234 MHz -55.28 dem -15.28 de 7.000 GHz 14.000 GHz 1,000 MHz 13.91175 GHz -52.82 dem
1.000 GHz 3.000 GHz 1,000 MHZ 2.95326 GHz -54,08 dBm -14.08 dB 14.000 GHz 22.000 GHz 1,000 MHz 15.55565 GHz -50.23 dem
3.000 GHz 500 GHz 1,000 MHz 3.36260 GHz -53,39 dbm -13.39 de 22,000 GHz 30.000 GHz 1,000 MHz 28,69333 GHz -50.05 dém
3.800 GHz 7.000 GHzZ 1.000 MHz 6.94309 GHzZ -49.72 dBm -9.72 dB 30,000 GHz 38.000 GHz 1.000 MHz 37.99825 GHz -47.88 dBm

L JL

Middle Channel /

1RBO and 1

RB74

Spectrum

(=]

Ref Level 0.00 dém
SGL Count_100,/100

Offset 17.00 d&

Mode Auto Sweep

Spectrum

Ref Level 0.00 d8m
SGL Count 100/100

Offset 17.00 d&

Mode Auto Sweep

(@1 fvgrwr (@1 Avgrwr
Limit ghec PARS Limit qheck s
: _PURIOUS 5 PASS > _$p 5 3
10 e _EPURIOUS LINE ABS 10 ddpe_fPurtous Line aps
-20 dem -20 dom
-30 dam
_LINE_ABS_ 5 LINE_£BS_
o— - S T . hannd
0 dem 0 dBm
-70 dam 70 dBm
-60 dm 80 dgm
-30 dam -ai0 dam
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 62004 pts Stop 30.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | | Rangelow | RangelUp | RBW 1 Frequency | PoweraAbs | ALimit |
30.000 MH2 1.000 GHz 1.000 MHZz 052.73613 MH2 -55.31 dBm 7.000 GH2 14.000 GH2 1.000 MHz 12.60485 GH2 -£2.75 dBm -12.75 dB
1.000 GHz 000 GHz 1,000 MHz 2,96726 GHz -54.06 dBm 14,000 GHz 22.000 GHz 1,000 MHz 15,5545 GHz -50.16 dbm 10,16 dB
3.000 GHz 3.500 GH2 1.000 MHZ 3.38043 GHz -53.28 dBm 22,000 GHzZ 30.000 GH2 1.000 MHz 28.67833 GHz -50.23 dim -10.23 dB.
3.800 GHz 7.000 GHz 1,000 MHz 6.93807 GHz -49.66 dBm 30,000 GHz 38.000 GHz 1,000 MHz 3797325 GHz -48.07 dbm -8.07 db
L L J L L J
Spectrum Spectrum
Ref Level 0.00 d8m  Offset 17.00 da Mode auto Sweep Ref Level 0.00 dém  Offset 17.00 d8 Mode auto Sweep
SGL Count 1007100 SGL Count 1007100
(@1 fvgrwr (@1 Avgrwr
Limit gheck PARS Limit qheck PAR
10 e _EPURIOUS LINE ABS PAES 10 4dpe _FPURIOUS LINE_ABS PAES
-20 dem -20 dom
-0 dam
[ A85_ e
50 dBi K Y
PR " Jowe e e s ~ (Ain?
60 dBm
-70 dam 70 dBm
-60 dm -60 dBm
-30 dam -ai0 dam
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 62004 pts Stop 30.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | Rangelow | RangelUp | RBW 1 Frequency | PoweraAbs | ALimit |
30.000 MH2 1.000 GHz 1.000 MHZz OBS.69065 MHZ -55.28 dBim -15.28 dB 7.000 GH2 14.000 GH2 1.000 MHz 13.29780 GH2 -£2.89 dBm -12.89 dB
1.000 GHz 1,000 MHz 2,96376 GHz -53,63 dbm -13.83dB 14,000 GHz 22.000 GHz 1,000 MHz 15.51666 GHz -50.22 dbm -10.22 dB
3.000 GHz 1.000 MHZ 3.35020 GHz -53.30 dBm -13.30 d8 22,000 GHzZ 30.000 GH2 1.000 MHz 29.99675 GHz -50.14 dBm -10.14 dB
3.800 GHz 7.000 GHz 1,000 MHz ©.92390 GHz -49,72 dBm -9.72 dB 30,000 GHz 38.000 GHz 1,000 MHz 3744578 GHz -48.08 dbm -5.06 db
J u - L it J -
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SPORTON LAB.
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Report No. : FG550916D

LTE Band 48C / 20MHz+15MHz

QPSK

Lowest Channel / 1RB99 and 1RB0

Spectrum

Spectrum

Ref Level 0.00 dém  Offset 17.00 d& Mode Autc Sweep Ref Level 0.00 d&m  Offset 17.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 cvgPwr (@1 svgPwr
Limit Gheck Limit ¢heck
10 4ipg _BPURIOUS LINE_ABS, 10 ddge _$PURIOUS LINE_ABS
-20 dém -20 dBm
-0 dam -30 dem
S_LINE_ABS_ _LINE_ABS_
A PN e R e o
-60 dém
-70 dBm: 70 dem
-60 dem -60 dBm
-00 dBm: -00 dem
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 62004 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low |  Rangeup | RBW | Frequency | powerabs | ALl | Range low |  Rangeup | RBW 1 Frequency | powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 056.79410 MHzZ -55.20 dém -15.20 de 7.000 GHz 14.000 GHz 1,000 MHz 11.32344 GHz -52.80 dem -12.80 dB
1.000 GHz 3.000 GH2 1.000 MHZ 2.48238B GHZ -54.14 dBm -14.14 d8 14.000 GHz 22.000 GH2 1.000 MHz 15.58115 GHz -50.35 dBm -10.35 dB.
3.000 GHz 500 GHz 1,000 MHz 3.49413 GHz -50,B1 dBm -10.61 e 22,000 GHz 30.000 GHz 1,000 MHz 29,93125 GHz -50.17 dém 1017 dB
3.800 GHz 7.000 GHz 1.000 MHZ 6.90973 GHz -49,56 dBm -9.56 df 20,000 GHZ 38.000 GHz 1.000 MHz 37.99275 GHz -48.01 dim -8.01 dB
S JL 4 ~ I 4 e
Spectrum o
Ref Level 0.00 dém  Offset 17.00 d& Mode Autc Sweep Ref Level 0.00 d&m  Offset 17.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 fvgrwr (@1 Avgrwr
Limit Ghec FARS Limit gheck s
: _PURIOUS 5 PASS > _$p s 3
.10 dipg _BPURIOUS LINE_ABS -10 ddpe _$PURIOUS LINE ABS
-20 dem -20 dom
-30 dém
_LINE_ABS_ 5 LINE_£BS_
.
| Y Arerdn, e e - P
il At
dem 60 dBm
-70 dém -70 dBm
-60 dBm 80 dgm
-50 dBm -50 dBm
Start 30.0 MHz 1500+ pts Stop 7.0 GHz Start 7.0 GHz 62004 pis Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | Rangelow | RangelUp | RBW 1 Frequency | PoweraAbs | ALimit |
30.000 MH2 1.000 GHz 1.000 MHZz 0OB5.21489 MHZ -55.24 dBm -15.24 d8 7.000 GH2 14.000 GH2 1.000 MHz 13.95125 GH2 -£2.91 dBm -12.91 dB
1.000 GHz 000 GHz 1,000 MHz 2.97376 GHz -54,10 dBm -14.10de 14.000 GHz 22.000 GHz 1,000 MHz 15.53385 GHz -50.33 dém 1033 dB
3.000 GHz 3.500 GH2 1.000 MHZ 3.44965 GHz -47 80 dBm -7.80 dB 22,000 GHzZ 30.000 GH2 1.000 MHz 28.70133 GHz -50.23 dim -10.23 dB.
3.600 GHz 7.000 GHz 1,000 MHZ 6.93578 GHz -49,66 dBm -9.68 dB 30,000 GHz 36.000 GHZ 1,000 MHz 37,93625 GHz -47.59 dém -7.99 db
L JL J L L J
Spectrum Spectrum
Ref Level 0.00 d8m  Offset 17.00 da Mode auto Sweep Ref Level 0.00 dém  Offset 17.00 d8 Mode auto Sweep
SGL Count 1007100 SGL Count 1007100
(@1 fvgrwr (@1 Avgrwr
Limit Gheck FARS Limit gheck PAR
.10 dipg _BPURIOUS LINE_ABS PAES 10 4dpe _FPURIOUS LINE_ABS PABS
-20 dem -20 dom
-30 dém ~30 dBm
E o (e BB e
-50 dem: -50 dBm N . =S
a B - S
g0 e -60 dBm
-70 dém -70 dBm
-60 dBm -60 dBm
-50 dBm -50 dBm
Start 30.0 MHz 1500+ pts Stop 7.0 GHz Start 7.0 GHz 62004 pis Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | Rangelow | RangelUp | RBW 1 Frequency | PoweraAbs | ALimit |
30.000 MH2 1.000 GHz 1.000 MHZz 775.709960 MH2 -55.13 dBm -15.13 dB 7.000 GH2 14.000 GH2 1.000 MHz 13.95475 GHz -£2.86 dBm -12.86 dB
1.000 GHz 1,000 MHz 2.51387 GHz -54,14 dBm -14.14 B 14.000 GHz 22.000 GHz 1,000 MHz 15.55485 GHz -50.24 dém 10,24 dB
3.000 GHz 1.000 MHZ 3.37719 GHz -52.94 dBm -12.94 d8 22,000 GHzZ 30.000 GH2 1.000 MHz 28.69233 GHz -50.22 dim -10.22 dB
3.600 GHz 7.000 GHz 1,000 MHZ 6.93578 GHz -49.67 dBm -9.67 db 30,000 GHz 36.000 GHZ 1,000 MHz 3744378 GHz -47.56 dém -7.96 db
] [ [ ] J ) wa
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LTE Band 48C / 20MHz+20MHz

QPSK

Lowest Channel / 1RB0 and 1RB99

Spectrum

Ref Level 0.00 dam

Offset 17.00 d&

Mode Auto Sweep

Spectrum

Ref Level 0.00 d8m
SGL Count 100/100

Offset 17.00 d&

Mode Auto Sweep

SGL Count_100,/100
[@1 AvgPwr @1 AvgPwr
Limit Gheck Limit Gheck
10 4ipg _BPURIOUS LINE_ABS, 10 ddge _$PURIOUS LINE_ABS
-20 dém -20 dBm
=30 dem: -30 dam
5_LINE_ABS_ _LINE_ABS_
I
- o — e~
0 dBm: -60 dém
70 dBm 70 dBm
-B0 dBm: -80 dém
-90 dBm 00 dBm
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 62004 pts Stop 38.0 GHz
Spurious Emissions 'spurious Emissions
Range Low |  Rangeup | RBW | Frequency | powerabs | ALl | Range low |  Rangeup | RBW 1 Frequency | powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 536.67616 MHZ -55.08 dém -15.08 dB 7.000 GHz 14.000 GHz 1,000 MHz 13.95775 GHz -52.60 dem -12.60 dB
1.000 GHz 3.000 GHz 1,000 MHZ 2.96226 GHZ -54,00 dBm -14.00 dB 14.000 GHz 22.000 GHz 1,000 MHz 15.55165 GHz -50.32 dem -10.32 dB.
3.000 GHz 500 GHz 1,000 MHz 3.43488 GHz -53,36 dBm -13.36 dB 22,000 GHz 30.000 GHz 1,000 MHz 28,69333 GHz -50.03 dém -10.03 dB
3.800 GHz 7.000 GHz 1.000 MHZ 6.90333 GHz -49,60 dBm -9.60 dB 30,000 GHz 38.000 GHZ 1,000 MHz 37,99625 GHz -48.13 dém -8.13 dB
] ] e

L JL

MiddleChannel /

1RB0 and 1RB99

Spectrum

(=]

Ref Level 0.00 dém
SGL Count_100,/100

Offset 17.00 d&

Mode Auto Sweep

Spectrum

Ref Level 0.00 d8m
SGL Count 100/100

Offset 17.00 d&

Mode Auto Sweep

(@1 fvgrwr
Limit ghec PARS Limit qheck s
: _PURIOUS 5 PASS > _$p 5 3
10 e _EPURIOUS LINE ABS 10 ddpe_fPurtous Line aps
-20 dem -20 dom
-30 dam
K _LINE_ABS_ 5 LINE_£BS_
-50 dai ===y
" a e PrwsY, o e e (o
TE0 dm 60 dBm
-70 dam 70 dBm
-60 dm 80 dBm
-30 dam -ai0 dam
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 62004 pts Stop 30.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency Pawer Abs | | Range low |  Range Up RBW 1 Frequency | PoweraAbs | ALimit |
30.000 MH2 1.000 GHz 1.000 MHZz 0936.25437 MH2z -55.31 dBm 7.000 GH2 14.000 GH2 1.000 MHz 13.95025 GH2 -52.88 dBm -12.88 dB
1.000 GHz 000 GHz 1,000 MHz 2,47738 GHz -53,96 dBm 14,000 GHz 22.000 GHz 1,000 MHz 15.54565 GHz -50.20 dm -10,20 dB
3.000 GHz 3.500 GH2 1.000 MHZ 3.31972 GHz -53.22 dim 22,000 GHzZ 30.000 GH2 1.000 MHz 28.69933 GHz -50.12 dBm -10.12 dB
3.800 GHz 7.000 GHz 1,000 MHz 6.93624 GHz -49,50 dBm 30,000 GHz 38.000 GHz 1,000 MHz 3799925 GHz -48.17 dém -a.17 db
L L J L L J
Spectrum Spectrum
Ref Level 0.00 d8m  Offset 17.00 da Mode auto Sweep Ref Level 0.00 dém  Offset 17.00 d8 Mode auto Sweep
SGL Count 100/100 SGL Count 1007100
(@1 fvgrwr (@1 Avgrwr
Limit gheck PARS Limit qheck PAR
10 e _EPURIOUS LINE ABS PAES 10 4dpe _FPURIOUS LINE_ABS PAES
-20 dem -20 dom
-0 dam
[ A85_ e
-50 d8
. [ E— ” P N, P
60 dBm
-70 dam 70 dBm
-60 dm -80 dBm
-30 dam -ai0 dam
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 62004 pts Stop 30.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | Rangelow | RangelUp | RBW 1 Frequency | PoweraAbs | ALimit |
30.000 MH2 1.000 GHz 1.000 MHZz 056.12044 MH2 -55.20 dBm -15.20 dB 7.000 GH2 14.000 GH2 1.000 MHz 13.96725 GH2 -£2.74 dBm -12.74 dB
1.000 GHz 1,000 MHz 2,52087 GHz -54.10 dBm -14.10d 14,000 GHz 22.000 GHz 1,000 MHz 15.53215 GHz -50.33 dm 10,33 dB
3.000 GHz 1.000 MHZ 3.31547 GHz -53.12 dBm -13.13 d8 22,000 GHzZ 30.000 GH2 1.000 MHz 29.99525 GHz -50.00 dBm -10.00 d&
3.800 GHz 7.000 GHz 1,000 MHz ©.90150 GHz 49,77 dem -9.77 dB 30,000 GHz 38.000 GHz 1,000 MHz 3799425 GHz -48.08 dbm -0.08
J u - L it J -
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LTE Band 48C / 20MHz+20MHz

QPSK

Lowest Channel / 1RB99 and 1RB0

Spectrum

Ref Level 0.00 dém
SGL Count_100,/100

Offset 17.00 d&

Mode Auto Sweep

Spectrum

Ref Level 0.00 d8m
SGL Count 100/100

Offset 17.00 d&

Mode Auto Sweep

(@1 cvgPwr (@1 svgPwr
Limit Gheck Limit ¢heck
10 4ipg _BPURIOUS LINE_ABS, 10 ddge _$PURIOUS LINE_ABS
-20 dém -20 dBm
-0 dam -30 dem
[THNE_ABS_ _LINE_ABS_
Py rY——
—y PPV SR
-60 dém
-70 dBm: 70 dem
-60 dem -60 dBm
-00 dBm: -00 dem
Start 30.0 MHz 15004 pts Stop 7.0 GHz Start 7.0 GHz 62004 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Range Low |  Rangeup | RBW | Frequency | powerabs | ALl | Range low |  Rangeup | RBW 1 Frequency | powerabs |
30.000 MHz 1.000 GHz 1,000 MHz 0BE.60620 MHZ -55.15 dem -15.15de 7.000 GHz 14.000 GHz 1,000 MHz 13.98175 GHz -52.67 dem
1.000 GHz 3.000 GHz 1,000 MHZ 2.97126 GHz -54,07 dBm -14.07 dB 14.000 GHz 22.000 GHz 1,000 MHz 15.53115 GHz -50.36 dem
3.000 GHz 500 GHz 1,000 MHz 3.49838 GHz -49,05 dBm -9.05 dB 22,000 GHz 30.000 GHz 1,000 MHz 29,93925 GHz -50.08 dém
3.800 GHz 7.000 GHz 1.000 MHZ 6.91795 GHz -49,75 dBm -9.75 dB 30,000 GHz 38.000 GHZ 1,000 MHz 3745428 GHz -48.0 dim
L JL J L JL J
Spectrum o Spectrum
Ref Level 0.00 dém  Offset 17.00 d& Mode Autc Sweep Ref Level 0.00 d&m  Offset 17.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 fvgrwr (@1 Avgrwr
Limit Ghec FARS Limit gheck s
.10 dipg _BPURIOUS LINE_ABS PAES -10 ddpe _$PURIOUS LINE ABS
-20 dem -20 dom
-30 dém
K _LINE_ABS_ 5 LINE_£BS_
-50 dam - — At — = = S
"E0dbm
-70 dém
-60 dBm 80 dgm
-50 dBm -50 dBm
Start 30.0 MHz 1500+ pts Stop 7.0 GHz Start 7.0 GHz 62004 pis Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | Rangelow | RangelUp | RBW 1 Frequency | PoweraAbs | ALimit |
30.000 MH2 1.000 GHz 1.000 MHZz 024.62019 MHz -55.25 dBm -15.25 da 7.000 GH2 14.000 GH2 1.000 MHz 13.96775 GH2 -£2.73 dBm -12.73 dB
1.000 GHz 000 GHz 1,000 MHz 2.97076 GHz -53,85 dém -13.95 dp 14.000 GHz 22.000 GHz 1,000 MHz 15.54315 GHz -50.36 dem 10,36 dB
3.000 GHz 3.500 GH2 1.000 MHZ 3.49838 GHz -50.48 dBm -10.48 d8 22,000 GHzZ 30.000 GH2 1.000 MHz 28.69183 GHz -50.10 dBm -10.10 d8
3.600 GHz 7.000 GHz 1,000 MHZ 6.91384 GHz -49,71 dBém -9.71 dB 30,000 GHz 36.000 GHZ 1,000 MHz 3745678 GHz -48.20 deém -8.20 db
L JL J L L J
Spectrum Spectrum
Ref Level 0.00 d8m  Offset 17.00 da Mode auto Sweep Ref Level 0.00 dém  Offset 17.00 d8 Mode auto Sweep
SGL Count 1007100 SGL Count 1007100
(@1 fvgrwr (@1 Avgrwr
Limit Gheck FARS Limit gheck PAR
.10 dipg _BPURIOUS LINE_ABS PAES 10 4dpe _FPURIOUS LINE_ABS PABS
-20 dem -20 dom
-30 dém ~30 dBm
E o (e BB e
-50 dem: -50 dBm N S
- P o S (et
iBm 60 dBm
-70 dém -70 dBm
-60 dBm -60 dBm
-50 dBm -50 dBm
Start 30.0 MHz 1500+ pts Stop 7.0 GHz Start 7.0 GHz 62004 pis Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | ALimit | Rangelow | RangelUp | RBW 1 Frequency | PoweraAbs | ALimit |
30.000 MHz 1.000 GHZ 1,000 MHZ 04546477 MHZ -55.17 dBm -15.17 dB 7.000 GHZ 14.000 GHz 1,000 MHz 13.94675 GHz -52.87 dem -12.87 dB
1.000 GHz 1,000 MHz 2.97376 GHz -53.85 dBm -13.85 de 14.000 GHz 22.000 GHz 1,000 MHz 15.53065 GHz -50.43 dém -10.43 dB
3.000 GHz 1,000 MHZ 3.37244 GHz -52,49 dBm -12.49 d8 22,000 GHz 30.000 GHZ 1,000 MHz 29,99775 GHz -50.27 dém -10.27 dB.
3.600 GHz 7.000 GHz 1,000 MHZ 6.93761 GHz -49 65 dBm -9.65 db 30,000 GHz 36.000 GHZ 1,000 MHz 37,93925 GHz -48.04 deém -804 db
J u - L it J -
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SPORTON LAB.
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Report No. : FG550916D

Appendix B. Test Results of Radiated Test

B1l. Summary of each worse mode

vode | Pat | Bad  Cn (e Level | oy AMEaor | AmRGD | Fler | ERPCE | Rexdng | umi| Magn o
1 Part 96 LTE B48 M 7232 -50.23 RMS 37.03 -48.74 0.93 -95.23 55.78 -40.00 -10.23 \% 0
2 Part 96 EN-DC B48+n5 M 7232 -51.05 RMS 36.86 -48.74 0.93 -95.23 55.13 -40.00 -11.05 \% 2+0
3 Part 96 LTE CA48C M 7250 -43.04 RMS 37.10 -48.75 0.93 -95.23 62.92 -40.00 -3.04 \ 0
4 Part 96 LTE B42 L 7102 -50.59 RMS 36.41 -48.69 1.01 -95.23 55.91 -40.00 -10.59 \% 0
5 Part 96 LTE B43 H 7362 -48.04 RMS 36.63 -48.77 0.87 -95.23 58.46 -40.00 -8.04 H 0
6 Part 96 LTE CA42C M 10725 -52.96 RMS 39.17 -45.54 0.67 -95.23 47.97 -40.00 -12.96 \Y 0
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seamran 1as. FCC RADIO TEST REPORT Report No. : FG550916D

Ant 0

Part 96 Mode 1

LTE B48 20M Ch55340 1RB0 QPSK

L
Level (dBm) Date: 2025-07-10
-10.0
-20.0
-30.0
_A0.0 PART 96 LINMIT 40
-50.0
=
500
5WEM
-0
_80
6750 13400. 20050. 26700. 33350. A0000
Frequency (MHz)
Site 1 @3CHL1S5-HY

Condition: PART 296 LIMIT -4 3m 2120D-1212 258327 Horizontal
: LTE Band 48 280M ChS55324© 1RBE QPSK

Ant AmphCb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF =4 Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 Flez.ee -568.62 RMS 36.41 -48.69 1.1 -95.23 45 .88 -48.88 -20.62 Horizontal
2 less3.ee -57.48 RMS o.28 -45.59 @.88 -95.23 43 .74 -48.88 -17.48 Horizontal
E] 142@4 . 88 -54.79 RMS 4@.89 -42 .63 @.54 -95.23 41 .64 -48.868 -14.79 Horizontal
<1 17755.e8 -56.19 RMS 39.29 -42.24 @.43 -95.23 41.55 -48.88 -16.19 Horizontal
= 21386.88 -66.25 RMS 35.88 -48.60 -9.54 -95.23 49.12 -48.88 -26.25 Horizontal
& 24857 .88 -64.83 RMS 39.39 -46.18 -9.54 -95.23 47 .53 -468.88 -24.83 Horizontal
Level (dBm) Date: 2025-07-10
-10.0
-20.0
-30.0
_40.0 PART 96 LINIT -40
-50.0
1 2
-60.0 &
':’WH

-70.0

-80

6750 13400. 20050. 267T00. 33350. 40000

Frequency (MHz)
Site : @3CHLS-HY

Condition: PART 96 LIMIT -48 3m 9128D-1212 258327 VWVertical
: LTE Band 48 20M ChS5534©@ 1RBe@ (QPsSK

ANt AmphCb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF =4 Margin Pol
MH=z dBm dB/m dB dB dB dBuw dBm dB
a Jlaz.ea -56.53 RMS 35.41 -485.69 1.81 -95.23 49 .97 -48.88 -16.53 WVertical
2 18553 .88 -53 .89 RMS Ig.ea -45.59 B.68 -95.23 AF .25 -48.6868 -13.89 Wertical
= 1424 .88 -55.22 RMS 483.89 -42.63 2.54 -95.23 41 .21 -42.e8 -15.22 WVertical
e AF7SS .88 -56.42 RMS 39.29 -42 .24 @.43 -95.23 41 .32 -48.88 -16.42 wWertical
=1 21385.88 -66.84 RMS I5.88 -45.68 -9.54 -95.23 49 .33 -48.88 -26.84 Vertical
= 24857 .88 -582.685 RMS z9.39 -45.18 -9.54 -95_.23 A48.91 -48.88 -22.65 Wertical
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seamran 1as. FCC RADIO TEST REPORT

Report No. : FG550916D

Ant 0
Part 96 Mode 1
LTE B48 20M Ch55990 1RB0O QPSK
M
o Lewvel (dBm) Date: 202507 -10
-10.0
-20.0
-30.0
40,0 PART 96 LINIT -40
-50.0
1 2 3 =
0.0 TM
= IPRL RRPR T L P e b
-F0.0
-80
650 13400. 20050, 26T00. 33350. A0000
Freguency (MHz)
Site 1 @3CH1IS-HY
Condition: PART 926 LIMIT -4 2m 2120D-1212 258227 Horizontal
: LTE Band 48 1M Ch559982 1RBe QPsSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF = Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
ik F23z.@8@ -53.34 RMS I7.83 -48.74 @.93 -935.23 52.67 -48.88 -13.34 Horizontal
2 12843 .88 -55.85 RMS I9.a5 -45.449 B.86 -935.23 45.31 -48.88 -15.65 Horizontal
3 14454 .88 -55.38 RMS 48 .64 —-42.65 @.53 -95.23 41 .33 -48.88 -15.38 Horizontal
4 isesae.ee -67.18 RMS 37.82 -58.19 -9.54 -95.23 S@.18 -48.e8 -27.16 Horizontal
=1 21696.88 -66.72 RM5 385.19 -485.51 -9.54 -95.23 45 .37 -48.88 -26.72 Horizontal
(=1 25312.@88 -54.27 RMS 39.18 -46.24 -9.54 -95.23 57.56 -48.e8 -14.27 Horizontal
7 289285 .88 -52.82 RMS aa.16 -47 .35 -9.54 -95.23 49 .94 -48.868 -22.62 Horizontal
o Level (dBm) Date: 20250710
-10.0
-20.0
-30.0
_A0.0 PART 96 LINIT -40
1
-50.0 o 3 B
_60.0 ?M
=L SIS P n e
7.0
-80
6750 13400. 20050, 26700, 33350. 40000
Frequency (MHZz)
Site 1 @3CH1IS-HY
Condition: PART 96 LIMIT -4 2m 91280-1212 258327 VWertical
: LTE Band 48 1M Ch55998 1RBe QPsSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCFEF =4 Margin Pol
MHZ dBm dB/m dB dB dB dBuw dBm dB
a1 F232.88 -58.23 RMS I7.83 -48.74 a.93 -95.23 55.78 -48.88 -18.23 wvertical
2 la2g848.88 -53.93 RMS I9.as -45 .49 B.8a6 -95.23 47 .83 -48.88 -13.93 wertical
3 14464 . 88 -55.17 RMS a4as.64 -42 .65 B.53 -95.23 41 .54 -48.88 -15.17 Wertical
a4 is@asae.aese -67.12 RMS 37.82 -58.19 -9.54 -95.23 S@8.22 -—48.88 -27.12 Wertical
=1 21696.88 -66.88 RMS 38.19 -45.51 -9.54 -95.23 48 .29 -48.88 -26.88 Vertical
= 25312 .88 -54.36 RMS 39.18 -45.24 -9.54 -495.23 57 .47 -48.88 -14.36 VWertical
7 28928 .88 -62.55 RMS 48.16 -47 .35 -9.54 -495.23 49 .41 -48.88 -22.55 VWertical
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Report No. : FG550916D

Ant

0

Part 96 Mode 1

LTE B48 20M Ch56640 1RB0 QPSK

40000

H
o Level (dBm) Date: 2025-07-10
-10.0
-20.0
-30.0
_ADLO PART 96 LIMIT -40
-50.01-1
2 5]
500
4 5 S
-0
-8
6750 13400. 20050. 26700. 33350.
Frequency (MHz)
Site 1 @3CHL1S5-HY
Condition: PART 296 LIMIT -4 2m 29120D-1212_ 250327 Horizontal

LTE Band 48 28M Ch56642 1RBO QPSK

Ant AmphCb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF =4 Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 FIgz.@@ -52.64 RMS 36.73 -48.77 @.87 -935.23 53.76 -48.e8 -12.64 Horizontal
2 1le43 .2 -57.39 RMS S8.88 -45.25 @.83 -95.23 43 .66 -48.88 -17.39 Horizontal
3 14724 .88 -55.59 RMS 48 .43 -42 .62 @.52 -95_.23 471 .31 -48.868 -15.59 Horizontal
4 18485 .88 -66.568 RMS z7.98 -58.21 -9.54 -95.23 S@.42 -48.e8 -26.58 Horizontal
=1 22886 .88 -66.46 RMS 38.18 -48.34 -9.54 -95.23 48.55 -48.88 -26.46 Horizontal
= 25767 .88 -57 .31 RMS I8.98 -45.19 -9.54 -495.23 54.75 -48.e8 -17.31 Horizontal
o Level (dBm) Date: 2025-07-10

-10.0
-20.0
-30.0
_40.0 Z PART 96 LINIT -40
-50.0

1 B
-60.0

4 5
-70.0 -
-80
6750 13400. 20050, 26700, 33350. 40000
Frequency (MHz)
Site 1 @3CH1IS-HY
Condition: PART 96 LIMIT -48 2m 91280-1212 2583227 Vertical
: LTE Band 48 20M Ch56c64@2 1RBe QPSK
ANt AmphCb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF =4 Margin Pol
MHz dBm dB/'m dB dB dB dBuw dBm dB

1 FI3g2.@@ -52.85 RMS 36.73 -48.77 @.87 -95.23 53.55 -4@.88 -12.85 Vertical
2 11843 .88 -48.271 RMS I8.88 -45.25 B.63 -95.23 58 .84 -46 .88 -8.21 Vertical
= 14724 .28 -55.62 RMS 48.43 -42.62 2.52 -95.23 41 .28 -42.88 -15.62 WVertical
e 15485 .88 -66.7@8 RMS 37.98 -58.21 -9.54 -95.23 5@8.38 -48.e8 -26.78 WVertical
=1 22@886.88 -66.47 RMS Z8.18 -48.34 -9.54 -95.23 43.54 -48.88 -26.47 Vertical
= 25767 .28 -S54.62 RMS 8.9 -45.19 -9.54 -95_.23 57.44 -48.e8 -14.62 Vertical
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Ant 2+0

te: 5-07-10
~Level (dBm) ‘ Da 202
~10.0 1
-20.0|
-30.0|
— PART 96 LIMIT -40
_50.0 I ! ! | | |
H 2 3
_60.0 e o — [ i M
| . 5 . . ‘
70.0 1 ! I i ! ! !
13600. 20200 33400. 40000

Frequency (MHz)

Site : O3CHAS-HY
Condition: PART 96 LIMIT -4© 3m 9120D-02294_ 250606 Horizontal
: LTE Band 48 20M Ch5534© 1RBO QPSK
: SA n5 20M Ch1673©0© 1RB1 BPSK
Ant Amp\Cb Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF 8 Margin Pol
MHz dBm dB/m ds ds dB dBuv dBm dB
1 71©2.00 -56.68 RMS 36.41 -48.69 1.1 -95.23 49.82 -4©.00 -16.68 Horizontal
. 1©653.00 -55.47 RMS 39.11 -45.59 ©.68 -95.23 45.56 -4©.00 -15.47 Horizontal
= 14204 .00 -55.59 RMS 4©.39 -42.63 0.54 -95.23 41.34 -4©.00 -15.59 Horizontal
4 17755.e€ -54.69 RMS 39.93 -42.24 ©.43 -95.23 42.42 -4©.00 -14.69 Horizontal
5 21306.50 -66.49 RMS 38.00 -48.60 -9.54 -95.23 48.88 -4©.00 -26.49 Horizontal
6 24857.0© -59.15 RMS 39.39 -46.18 -9.54 -95.23 52.41 -4©.00 -19.15 Horizontal
Level (dBm) Date: 2025-07-10
-10.0 1 1 ! ! !
-20.0 i ! J ‘
-30.0, 1 t t l
_40.0 ‘ PART 96 LIMIT -40
-50.0 > ! : ! ! 1 1
NSNS 6 |
0.0 (Ol | M
5
-70.0 { } e I i ! 1 {
13600. 20200. 26800. 33400. 40000
Frequency (MHz)
Site ©3CH15-HY
Condition PART 96 LIMIT -4© 3m 9120D-02294 250606 Vertical

LTE Band 48 206M Ch5534© 1RBO QPSK
SA n5 20M Ch1l673©© 1RB1 BPSK

O TP

Ant Amp\Cb Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF 8 Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB

71©2.0© -53.59
1©653.00 -54.17
l14204.00 -55.41
17755.ee -54.52
213©6.5@ -66.74
24859.50 -59.12

36.41 -48.69 1.1 -95.23 S2.91 -4©.0@ -13.59 Vertical
39.11 -45.59 ©.68 -95.23 46.86 -40.00 -14.17 Vertical
4©.39 -42.63 ©.54 -95.23 41.52 -40.00 -15.41 Vertical
39.93 -42.24 ©.43 -95.23 42.59 -4©.00 -14.52 Vertical
38.00 -48.60 -9.54 -95.23 48.63 -4©.00 -26.74 Vertical
39.38 -46.18 -9_54 -95_23 52.45 -4©.00 -19.12 Vertical

daged
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seamron 0. FCC RADIO TEST REPORT Report No. : FG550916D

Ant 2+0

~Level (dBm) Date: 2025-07-10
-10.0 1
-20.0|
-30.0|
-40.0| PART 96 LIMIT -40
-50.0 1 ! | | | |

3 e A P LN.’M 6
Bl [ ‘ . ‘ MM
3 ! S A
70.0 ] ! Y i | | |
13600. 20200. 33400. 40000

Frequency (MHz)

Site : O3CHAS-HY
Condition: PART 96 LIMIT -4© 3m 9120D-02294_ 250606 Horizontal
: LTE Band 48 20M Ch5599© 1RB©O QPSK
: SA n5 20M Ch1673©0© 1RB1 BPSK
Ant Amp\Cb Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF 8 Margin Pol
MHz dBm dB/m dB ds dB dBuv dBm ds
1 7232.0© -58.07 RMS 36.86 -48.74 ©.93 -95.23 48.11 -4©.0© -18.07 Horizontal
. 1©848.00© -53.33 RMS 39.0@ -45.449 ©.66 -95.23 47.68 -4©.00 -13.33 Horizontal
= 14464 .00 -56.51 RMS 39.96 -42.65 0.53 -95.23 4©.88 -4©.00 -16.51 Horizontal
4 18e80.0e -67.29 RMS 37.62 -50.19 -9.54 -95.23 S©.05 -4©.e0 -27.29 Horizontal
5 21696.00 -66.48 RMS 38.19 -48.51 -9.54 -95.23 48.61 -4©.00 -26.48 Horizontal
6 25312.00 -58.40 RMS 39.18 -46.24 -9.54 -95.23 53.43 -4©.00 -18.40 Horizontal
ch (aBm) ‘ Date: 2025-07-10
-10.0 t t
-20.0 i ! J ‘
-30.0, ‘
_40.0 ‘ PART 96 LIMIT -40
_50.0/1 ! ! | ‘ ! ! !
2> |
-60.0ffur =TT [ L.MJ | i M
Y ‘ i ’
70.0 | ! ! - i ! | {
13600. 20200 26800. 33400. 40000

Site : ©3CH15-HY
Condition: PART 96 LIMIT -4© 3m 9120D-02294_ 250606 Vertical
: LTE Band 48 206M Ch5599© 1RB©O© QPSK
: SA n5 20M Ch16730© 1RB1 BPSK
Ant Amp\Cb Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF 8 Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 7232.0© -51.05 RMS 36.86 -48.74 ©.93 -95.23 55.13 -4©.ee -11.85 Vertical
2 1e848.0© -57.26 RMS 39.0© -45.44 ©.66 -95.23 43.75 -40©.00 -17.26 Vertical
3 14464.00 -56.26 RMS 39.96 -42.65 ©.53 -95.23 41.13 -40.00 -16.26 Vertical
- 18e8©.00 -67.21 RMS 37.62 -50©.19 -9.54 -95.23 S©.13 -4©.e0 -27.21 Vertical
5 21696.0©0 -66.9©0 RMS 38.19 -48.51 -9.54 -95.23 48.19 -4©.00 -26.9@ Vertical
6 25312.0© -58.44 RMS 39.18 -46.24 -9_54 -95_23 S3.39 -4©.0© -18.44 Vertical
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Report No. : FG550916D

Ant 2+0

~Level (dBm)

Date: 2025-07-10

-10.0| 1
-20.0
-30.0|
10.0 PART 96 LIMIT -40
-50.0 — 1
R | | i M
y L
-70.0 ‘ +
13600. 20200. 33400. 40000
Frequency (MHz)
Site : O3CHAS-HY
Condition: PART 96 LIMIT -4© 3m 9120D-02294_ 250606 Horizontal
: LTE Band 48 206M Ch5664© 1RBO QPSK
: SA n5 20M Ch16730© 1RB1 BPSK
Ant Amp\Cb Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF 8 Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 7362.00 -56.67 RMS 36.63 -48.77 ©.87 -95.23 49.83 -40©.0© -16.67 Horizontal
. 11e43.00 -53.50 RMS 38.7@ -45.25 .63 -95.23 47.65 -4©.00 -13.50 Horizontal
= 14724 .00 -56.12 RMS 39.78 -42.62 .52 -95.23 41.43 -4©.00 -16.12 Horizontal
4 184©5.00 -67.42 RMS 37.90 -50.21 -9.54 -95.23 49.66 -4©.00 -27.42 Horizontal
5 22©86.0©0 -66.7© RMS 38.1© -48.34 -9.54 -95.23 48.31 -4©.00 -26.7@ Horizontal
6 25767 .00 -6©.79 RMS 38.9©0 -46.19 -9.54 -95.23 S1.27 -4©.00 -20.79 Horizontal
ch (aBm) ‘ Date: 2025-07-10
-10.0 | !
ous | |
-30.0| ‘
_40.0 ‘ PART 96 LIMIT -40
-50.0 = > t = ‘
ISR
-60.0 r‘M | R | SM
4 | S — ‘
-70.0 1 1 l i } ! !
13600. 20200. 26800. 33400. 40000
Frequency (MHz)
Site s O3CHAS-HY
Condition: PART 96 LIMIT -4© 3m 9120D-02294_ 250606 Vertical
: LTE Band 48 206M Ch5664© 1RB©O QPSK
: SA n5 20M Ch16730© 1RB1 BPSK
Ant Amp\Cb Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF 8 Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
x 7362.00 -54.98 RMS 36.63 -48.77 .87 -95.23 51.52 -40©.0© -14.98 Vertical
= 1l1e43.0© -54.19 RMS 38.7@ -45.25 ©.63 -95.23 46.96 -4©.00 -14.19 Vertical
3 14724.00 -56.21 RMS 39.78 -42.62 ©.52 -95.23 41.34 -4©.00 -16.21 Vertical
-t 184©5.00 -67.35 RMS 37.90 -S50.21 -9.54 -95.23 49.73 -4©.00 -27.35 Vertical
5 22©86.00 -66.48 RMS 38.1© -48.34 -9.54 -95.23 48.53 -4©.00 -26.48 Vertical
6 25767 .00 -61.06 RMS 38.90 -46.19 -9.54 -95.23 S1.ee -40.ee -21.e6 Vertical
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Report No. : FG550916D

Ant 0
Part 96 Mode 3
LTE CA 48C 20M + 20M Ch55340 1RB99 QPSK + Ch55538 1RB0 QPSK
L
o Lewvel (dBm) Date: 2025-07-10
-10.0
-20.0
=300
_40.0 PART 96 LINIT -40
-50.0
K 2
-60.0 1= 7M
=R BT Bty
-Fo.o
-BO
Tooo 13600. 20200. 26800. 33400, 40000
Freguency (MHZzZ)
Site 1 @3CHLS-HY
Condition: PART 96 LIMIT -4 2m 2128D-1212 2583227 Horizontal
: LTE Band 48C 28M Ch55348 1RB99 QPSK
: LTE Band 48C 20M Ch55538 1RBE QPSK
Ant AmpihCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MH=z dBm dB/m de dBe de dBuw dBm dB
u Flzo.ee -55.1e RMS 35.568 -43.7F1 &.99 -95_ 23 51.29 -4@.88 -15.1@ Horizontal
2 1le7ea . ea -S5S7.53 RMS So.2l -45.55 e.57 -95.23 43 .57 -48.88 -17.53 Horizontal
= 14279 . @88 -55.47 RMS 48 .74 -42 .63 .54 -95 .23 41 .11 -48.88 -15.47 Horizontal
4 17849 .88 -55.59 RMS 4s.14 -41 .94 ®.45 -95.235 41 .81 -48.88 -15.59 Horizontal
=1 21419 .88 -566.42 RMS I5.@868 -43.61 -9.54 -95.23 48 .968 -468.88 -26.42 Horizontal
= 24939 .88 -GZ2.88 RMS 39.32 -45.19 -9.54 -95.23 49.64 -482.88 -22.88 Horizontal
7 28559.88 -52.56 RMS I9.98 -46.87 -9.54 -95.23 49.18 -48.88 -22.56 Horizontal
o Lewvel {(dBm) Date: 2025-07-10
-10.0
-20.0
-30.0
_40.0 PART 946 LINIT -40
-50.011 o 3
_60.0 & ?M
T ittty tptirems s
-7
-BO
TO0o 13600. 20200. 26800, 33400. 40000
Fregquency (MHz)
Site 1 B@3CHLS -HY
Condition: PART 26 LIMIT -4 2m 2120D-1212 253227 Wertical
: LTE Band 48C 26M Ch553468 1RB22 QPSK
: LTE Band 48C 28M Ch55538 1RBe QPSK
Ant Ampi\Cbhb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MH=z dBm dB/m dBe dB dB dBuw dBm dB
1 FLIo.ee -52.8828 RMS 36.56 -43.71 2.99 -95.23 S4.39 -—4@.88 -12.88 Vertical
2 ila7e9.ee8 -53.89 RMS I9.81l -45.55 B.587 -95.23 4F7.21 -48.88 -13.89 wvertical
= 14279.22 -55.18 RMS 4. 74 -42.63 2.54 -95.23 41 .48 -48.88 -15.18 Wertical
4 17849 .22 -55.75 RMS 4,14 -41 .94 e.4% -95.23 48 .85 -48.88 -15.75 wvertical
= 21419 . 28 -56.56 RMS Z8.88 -43.61 -9.54 -95.23 485 .76 -48.88 -26.56 Wertical
L= 24959 .88 -62.79 RMS I9.32 -46.19 -9.54 -95.23 45 .85 -48.88 -22.79 wvertical
7 28559 .88 -58.89 RMS I9.98 -46.87 -9.54 -95.23 S8 .85 -48.88 -28.89 Vertical
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Repor

t No. : FG550916D

Ant 0
Part 96 Mode 3
LTE CA 48C 20M + 20M Ch55891 1RB99 QPSK + Ch56089 1RB0 QPSK
M
OLeveI (dBm) Date: 2025-07-10
-10.0
-20.0
=300
_40.0 PART 96 LINIT -40
=]
-50.0;1
e 3
600 ‘Mvwﬁ‘wﬁﬁmhwﬂahmmwrwmu
[ hwdhmuﬂmJ
iy gy o]
-Fo.o
-BO
Tooo 13600. 20200. 26800. 33400, 40000
Freguency (MHZzZ)
Site 1 @3CHLS-HY
Condition: PART 96 LIMIT -4 2m 2128D-1212 2583227 Horizontal
: LTE Band 48C 28M Ch55891 1RB99 QPSK
: LTE Band 48C 20M Ch5688%2 1RBE QPSK
Ant AmpihCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MH=z dBm dB/m de dBe de dBuw dBm dB
u F2Se.ee -S51.23 RMS Z7F.1e -43.75 2.93 -95_.23 S4.73 —4e.e8 -11.23 Horizontal
2 1es375S.ee -56.26 RMS S9o.a3 -45.42 e.55 -95.23 44 . F1 -48.88 -16.26 Horizontal
= 14588 .88 -55.37 RMS 48 .58 -42 .65 .53 -95.23 41 .38 -48.88 -15.37 Horizontal
4 1812588 -65.268 RMS I7.685 -58.19 -9.54 -95.23 52.85 -48.88 -25.26 Horizontal
=1 2175sE . e -66.74 RMS 35.18 -45.49 -9.54 -95.23 48 .41 -48.88 -26.74 Horizontal
= 25375.88 -46.21 RMS I9.a5 -45.25 -9.54 -95.23 65.76 —-48.8a -6.21 Horizontal
7 298 .88 -59.96 RMS 4@.18 -47 .45 -9.54 -95.23 52.16 -48.88 -19.96 Horizontal
OLeveI (dBm) Date: 2025-07-10
-10.0
-20.0
-30.0
_a0.0|4 PART 946 LINIT -40
=}
-50.0 =
= 3
_60.0 iwﬂmuwmwf““awwpdm“ﬁwﬂm”ﬁ
e HJM
-7
-BO
TO0o 13600. 20200. 26800, 33400, 40000
Fregquency (MHz)
Site 1 B@3CHLS -HY
Condition: PART 26 LIMIT -4 2m 2120D-1212 253227 Wertical

LTE Band 48C 28M Ch55891 1RB99 QPSK
LTE Band 48C 20M Ch5608%9 I1RBE@ QPSK

Ant Ampi\Cbhb Filter Readin Limit

Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol

MH=z dBm dB/m dBe dB dB dBuw dBm dB
1 F2oe.ee -43.e9 RMS 37.1e -48.75 2.93 -95.23 B2.92 -—-48.B28 -3.84 vertical
2 1as75s.ee -54.78 RMS 39.83 -45.42 B.585 -95.23 45.19 -48.88 -14.78 WVertical
= 145ee.ee -55.36 RMS a48.68 -42.65 2.53 -95.23 41 .39 -48.88 -15.36 Wertical
4 18125 .288 -54.35 RMS I7.685 -Se.l19 -9.54 -95.23 S2.96 -48.86 -24.35 Vertical
= 217Se . e -56.468 RMS 8.1 -435.49 -9.54 -95.23 45 .69 -48.88 -26.46 Wertical
L= 25375.8@a -47 .89 RMS I9.a5 -46.25 -9.54 -95.23 G54 .88 -—-4@.88 -7.89 vertical
7 29@EE .88 -59.78 RMS 4@ .18 -47 .45 -9.54 -95.23 52.42 -48.868 -19.78 Vertical
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seamran 1as. FCC RADIO TEST REPORT

Report No. : FG550916D

Ant 0
Part 96 Mode 3
LTE CA 48C 20M + 20M Ch56442 1RB99 QPSK + Ch56640 1RB0 QPSK
H
o Lewvel (dBm) Date: 2025-07-10
-10.0
-20.0
=300
_40.0 PART 96 LINIT -40
-50.0
1 5 3
600 = TMM
. > e mm et et
-Fo.o
-BO
Tooo 13600. 20200. 26800. 33400, 40000
Freguency (MHZzZ)
Site 1 @3CHLS-HY
Condition: PART 96 LIMIT -4 2m 2128D-1212 2583227 Horizontal
: LTE Band 48C 28M Ch56442 1RB99 QPSK
: LTE Band 48C 20M Ch56640 1RBE QPSK
Ant AmpihCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MH=z dBm dB/m de dBe de dBuw dBm dB
u FI:o@ .22 -55.55 RMS Z5.7F74 -483.7F7F e.87 -95.23 S58.84 -48.88 -15.55 Horizontal
2 1led4e. 2@ -57.65 RMS S8.88 -45.26 e.54 -95.23 43 .46 -48.88 -17.65 Horizontal
= 1472 .88 -55.84 RMS 4@ .44 -42 .62 .52 -95.23 41 .85 -48.868 -15.84 Horizontal
4 i54@E .88 -67 .39 RMS I7.98 -5S8.21 -9.54 -95.23 49 .69 -48.88 -27.39 Horizontal
=1 2258 .88 -565.78 RMS 35.18 -435.34 -9.54 -95.23 49 .23 -48.88 -25.78 Horizontal
= 257oa.ee -gl.24 RMS 8.9 -45.19 -9.54 -95.23 sS2.82 -48.e8 -21.24 Horizontal
7 29448 . 88 -52.38 RMS 4@, 28 -47 . F7F -9.54 -95.23 49 .96 -48.868 -22.38 Horirzontal
o Lewvel {(dBm) Date: 2025-07-10
-10.0
-20.0
-30.0
_40.0 PART 946 LINIT -40
-50.0 3 = 3
-60.0 |? M
4 JURPE SR - I B
-7
-BO
TO0o 13600. 20200. 26800, 33400, 40000
Fregquency (MHz)
Site 1 B@3CHLS -HY
Condition: PART 26 LIMIT -4 2m 2120D-1212 253227 Wertical
: LTE Band 48C 26M Ch56442 1RB229 QPSK
: LTE Band 48C 2M Ch56640 1RBE QPSK
Ant Ampi\Cbhb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MH=z dBm dB/m dBe dB dB dBuw dBm dB
1 FI3o@.22 -55.34 RMS 36.74 -483.7F77 2.87 -95.23 S1.85 -48.88 -15.34 WVertical
2 i1le4e.288 -52.99 RMS 38.88 -45.26 8.54 -95.23 45.86 -48.88 -12.99 vertical
= 14728.22 -55.89 RMS 48 .99 -42 .62 2.52 -95.23 41 .85 -48.288 -15.84 wVertical
4 is4ea .22 -55.78 RMS I7.98 -Se.21 -9.54 -95.23 S1.38 -48.88 -25.78 Vertical
= 2232 .28 -56.84 RMS 8.1 -43.34 -9.54 -95.23 45 .97 -460.88 -26.849 Vertical
L= 2576@.88 -65.83 RMS I5.98 -46.19 -9.54 -95.23 45.23 -48.88 -25.83 wvertical
7 29445 .88 -61.89 RMS 4@ .28 -47 .F7F -9.54 -95.23 S51.25 -48.88 -21.89 Vertical
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seamran 1as. FCC RADIO TEST REPORT

Report No. : FG550916D

Ant 0
Part 96 Mode 4
LTE B42 20M Ch43190 1RB0O QPSK
L
ULeveI (dBm) Date: 202507 -10
-10.0
-20.0
-30.0
40,0 PART 96 LINIT -40
-50.0
4 2
-60.0 ?M
5 =] -
-F0.0
-80
650 13400. 20050, 26T00. 33350. A0000
Freguency (MHz)
Site 1 @3CH1IS-HY
Condition: PART 26 LIMIT -4 2m 29120D-©2294 258506 Horizontal
: LTE Band 42 2eM Ch43199 1RBe QPSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF = Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
ik Flez.aa -53.78 RMS 36.41 -48.69 1.281 -95.23 47 .72 -48.88 -18.78 Horizontal
2 12853 .88 -55.52 RMS 39.11 -45.59 B.688 -935.23 45.51 -48.88 -15.52 Horizontal
3 142@4 .88 -55.74 RMS 4@ .39 -42 .63 2.54 -95.23 41.19 -48.88 -15.74 Horizontal
4 AFTES .88 -56.87 RMS 39.93 -42.24 @.43 -95.23 41 .84 -48.868 -16.87 Horizontal
=1 213@86.88 -66.52 RMS 8.8 -45.68 -9.54 -95.23 45.85 -49.88 -26.52 Horizontal
(=1 24857 .88 -64.388 RMS 39.39 -45.18 -9.54 -95.23 45.68 -489.88 -24.88 Horizontal
7 28485 . 8@ -61.27 RMS I9.82 -46.65 -9.54 -95.23 S58.33 -48.88 -21.27 Horizontal
ULeveI (ABm) Date: 20250710
-10.0
-20.0
-30.0
_A0.0 PART 96 LINIT -40
-s0.0[]
o 3
60.0 i ?M
po— 5 %—WFJ”*“*
7.0
-80
6750 13400. 20050, 26700, 33350. 40000
Frequency (MHZz)
Site 1 @3CH1IS-HY
Condition: PART 96 LIMIT -4 2m 91280D-82294 250686 WVertical

LTE Band 42 28M Cha43190 1RBe QPSK

Ant AmphCbh Filter Readin Limit

Freq Lewel Detector Factor 1 EIRPCFEF =4 Margin Pol

MHZ dBm dB/m dB dB dB dBuw dBm dB
a1 Flez.ae -58.59 RMS 36.41 -485.69 1.8l -95.23 55.91 -g48.88 -18.59 wvertical
2 1ees3.88 -56.689 RMS 39.11 -45.59 B.88 -95.23 44 .34 -48.88 -16.69 Wertical
3 14284 88 -55.68 RMS a4as.39 -42 .63 B.54 -95.23 41 .33 -48.88 -15.68 Vertical
a4 AF7S5.88 -55.88 RMS 39.93 -42.24 a8.43 -95.23 41 .23 -48.88 -15.88 WVertical
=1 21386 .88 -66.59 RMS I85.88 -45.68 -9.54 -95.23 48 .78 -48.88 -26.59 Vertical
= 24857 .88 -64.89 RMS 39.39 -45.18 -9.54 -495.23 47 .47 -48.88 -24 .89 Vertical
7 284a3 .88 -59.82 RMS 39.82 -45.65 -9.54 -495.23 S2.58 -48.868 -19.82 Vertical
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seamran 1as. FCC RADIO TEST REPORT

Report No. : FG550916D

Ant 0
Part 96 Mode 4
LTE B42 20M Ch43340 1RB0O QPSK
M
o Level {(dBm) Date: 2025-07-10
-10.0
-20.0
-30.0
40,0 PART 96 LINIT -40
-50.0
1 2 3 6
_60.0 ?M
LRI WIS ey
-70.0
-80
6750 13400. 20050. G700. 33350. 40000
Frequency (MHz)
Site 1 @3CHL1S5-HY
Condition: PART 96 LIMIT -4 2m 9120D-©2294 2568506 Horizontal
: LTE Band 42 28M Ch43349 1RBE QPSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF = Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
ik Filzz.ea -57.95 RMS 36.59 -48.7a 2.99 -9535.23 483.48 -48.88 -17.95 Horizontal
2 i1as93.88 -56.78 RMS I9.28 -45.56 a.68 -93.23 44,13 -48.e8 -16.78 Horizontal
3 142564 .88 -55.54 RMS 4. 21 -42.63 2.54 -95.23 41 .57 -48.88 -15.54 Horizontal
4 i7s83e.ee -S6.88 RMS 4@ .58 —-42 .88 a.43 -935.23 46 .58 -48.868 -16.88 Horizontal
=1 21396.88 -66.88 RMS I8.89 -45.68 -9.54 -95.23 45.48 -48.88 -26.88 Horizontal
a 24952 .88 -57.89 RMS 39.38 -46.19 -9.54 -95.23 53.89 -48.e8 -17.69 Horizontal
7 28528.88 -61.81 RMS I9.868 -46.83 -9.54 -95.23 49 .93 -48.868 -21.81 Horizontal
o Level (dBm) Date: 202507 -10
-10.0
-20.0
-30.0
_40.0 PART 96 LINIT -40
-s0.0 |
2 =
I
-60.0 = ?M
5 A il
7.0
-80
6750 13400. 20050, TO00. 33350. 40000
Frequency (NMHZ)
Site 1 @3CHI1IS-HY
Condition: PART 926 LIMIT -4 Z2m 29120D-02294 258506 Vertical
: LTE Band 42 2&M ChaA32348 1RBe QPsSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCFEF =4 Margin Pol
MHzZ dBm dB/m dB dB dB dBuw dBm dB
1 Flzz.ee -58.71 RMS 36.59 -485.7@ .99 -95.23 55.64 -4@8.e8 -18.71 wvertical
2 12893 .88 -55.14 RMS I9.28 -45.56 B.88 -935.23 45 .77 -48.e8 -15.14 wvertical
3 14264 .88 -55.81 RMS 4a.21 -42.63 @.54 -95.23 41 .58 -48.88 -15.61 wWertical
e ivs3e.ee -56.49 RMS 48 .58 -42 .88 a.43 -95.23 39.81 -48.88 -16.49 WVertical
=1 21396.88 -66.78 RMS 38.89 -45.68 -9.54 -95.23 45.58 -48.88 -26.78 Wertical
B 24952 .88 -61.84 RMS 39.38 -46.19 -9.54 -95.23 49 .74 -48.88 -21.84 Vertical
7 28528.88 -61.28 RMS F9.86 -46.83 -9.54 -95.23 S8.46 -48.88 -21.28 Wertical
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seamran 1as. FCC RADIO TEST REPORT

Report No. : FG550916D

Ant

0

Part 96 Mode 4

LTE B42 20M Ch43490 1RB0O QPSK

H
o Level (dBm) Date: 2025-07-10
-10.0
-20.0
-30.0
_AD.0 PART 96 LINIT -40
-50.0
1 2 < 4]
-60.0
5
-70.0
-80
6750 13400. 20050, 26T00. 33350. A0000
Frequency (MHz)
Site 1 @3CHL1S5-HY
Condition: PART 2926 LIMIT -4 2m 9120D-@2294 250606 Horizontal
: LTE Band 42 28M Ch434992 1RBE QPSK
Ant AmphCb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF =4 Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 Flgz.@a -53.32 RMS 36.72 -48.72 a.97 -935.23 47 .94 -48.88 -15.32 Horizontal
2 la743.ee -56.46 RMS 9.1l -45.52 @.87 -95.23 44 .45 -48.88 -16.46 Horizontal
3 14324 .88 -55.79 RMS 48 .85 -42 . 64 .54 -95_ 23 471 .49 -48.868 -15.79 Horizontal
4 17oas.ea -55.47 RMS 41 .22 -41.76 2.43 -95.23 39.87 -48.e8 -15.47 Horizontal
=1 21486.88 -66.57 RMS I8.87 -48.61 -9.54 -95.23 45.74 -48.88 -26.57 Horizontal
= 25857 .88 -59.88 RMS I9.3a8 -45.28 -9.54 -495.23 52.59 -48.e8 -19.88 Horizontal
o Level (dBm) Date: 2025-07-10
-10.0
-20.0
-30.0
_40.0 PART 96 LINIT -40
-50.0}1 =
5
-60.0
':’W
-70.0
-80
6750 13400. 20050, 26700, 33350. 40000
Frequency (MHz)
Site 1 @3CH1IS-HY
Condition: PART 96 LIMIT -48 2m 91280D-82294 2508686 WVertical
: LTE Band 42 2eM Ch4349@2 1RBe QPSK
ANt AmphCb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF =4 Margin Pol
MHz dBm dB/'m dB dB dB dBuw dBm dB
1 Flg2z.@@ -52.57 RMS 36.72 -48.72 @.97 -95.23 53.69 -4@.88 -12.57 Vertical
2 18743 .88 -52.71 RMS z39.l1l6 -45.52 a.87 -95.23 A8.21 -48.868 -12.71 Wertical
= 14324 .28 -55.78 RMS 48.85 -42 .64 2.54 -95.23 41 .58 -42.88 -15.728 WVertical
e i7oas.ee -55.51 RMS 41 .22 -41.7a6 @.43 -95.23 39.83 -4g48.ee -15.51 wvertical
=1 21486.88 -66.38 RMS Z8.87 -48.61 -9.54 -95.23 48.93 -48.88 -26.38 Vertical
= 25257 .22 -59.59 RMS 9.3 -45.28 -9.54 -95_.23 52.88 -48.e8 -19.59 Vertical
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seamran 1as. FCC RADIO TEST REPORT

Report No. : FG550916D

Ant 0

Part 96 Mode 5

LTE B43 20M Ch43690 1RB0 QPSK

L
o Level (dBm) Date: 2025-07-10
-10.0
-20.0
-30.0
_ADLO PART 96 LINIT -40
s}
-50.0 =
1
-60.0
5 o,
-7
-80
BF 50 13400. 20050. 26700, 33350. 40000
Frequency (MHz)
Site 1 B3CHLIS-HY
Condition: PART 296 LIMIT -4 3m 2120D-92294 250606 Horizontal
: LTE Band 42 280M Ch4269©0 1RBE QPSK
Ant AmphCb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF =4 Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 F2ez.ea -53.28 RMS 6.8 -48.74 @.95 -95.23 47 .96 -48.88 -185.26 Horizontal
2 lasas.ee -53.685 RMS I9.89 -45.438 @.586 -95.23 47.31 -48.88 -13.65 Horizontal
3 144684 . 88 -56.25 RMS I9.98 -42._ 564 2.53 -95.23 41 .19 -48.868 -16.25 Horizontal
4 i8eas.ee -66.78 RMS z27.59 -58.18 -9.54 -95.23 S@.655 -48.e8 -26.728 Horizontal
=1 21e86.88 -66.32 RMS 38.18 -48.56 -9.54 -95.23 45.91 -48.88 -26.32 Horizontal
= 252a7 .88 -56.92 RMS I9.2a8 -45.22 -9.54 -495.23 68 .87 -48.88 -18.92 Horizontal
o Level (dBm) Date: 2025-07-10
-10.0
-20.0
-30.0
_40.0 PART 96 LINIT -40
2
-50.01- LM =
-60.0 M
5 i
g =y
-7
-80
6750 13400, 20050. 26700, 33350. 40000
Frequency (MHz)
Site : @3CHLS-HY
Condition: PART 96 LIMIT -48 3m 91208D-82294 258606 WVertical
: LTE Band 43 20M Ch43269©@ 1RBE@ (QPsSK
ANt AmphCb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF =4 Margin Pol
MHz dBm dB/'m dB dB dB dBuw dBm dB
1 F2az.e@ -55.42 RMS S6.88 -48.74 @.95 -95.23 Se.88 -42.88 -15.42 Vertical
2 18883 .88 -58.38 RMS Ig.e9 -45._ 48 B.66 -95.23 58.58 -48.e8 -18.38 Vertical
= 1444 .28 -55.83 RMS Z9.98 -42.54 2.53 -95.23 41.61 -42.88 -15.83 WVertical
e il5eas.ee -64.93 RMS 37.59 -58.18 -9.54 -95.23 52.43 -48.e8 -24.93 WVertical
=1 21686.88 -66.38 RMS 8.1 -48.56 -9.54 -95.23 48.85 -48.88 -26.38 Vertical
= 25287 .28 -53 .82 RMS 9.2 -45.22 -9.54 -95_.23 57.97 -48.e8 -13.82 Vertical
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Report No. : FG550916D

Ant 0
Part 96 Mode 5
LTE B43 20M Ch44090 1RB0O QPSK
M
o Lewvel (dBm) Date: 202507 -10
-10.0
-20.0
-30.0
40,0 PART 96 LINIT -40
-50.0 =
1 2
-60.0 ?M
=T VRPN N
-F0.0
-80
650 13400. 20050, 26T00. 33350. A0000
Freguency (MHz)
Site 1 @3CH1IS-HY
Condition: PART 26 LIMIT -4 2m 29120D-©2294 258506 Horizontal
: LTE Band 432 2eM Ch44e98 1RBe QPSK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF = Margin Pol
MH=z dBm dB/m dB dB dB dBuw dBm dB
ik F2gz.@e -54.15 RMS I6.98 -48.75 @.91 -95.23 52.82 -48.88 -14.15 Horizontal
2 12923 .88 -55.83 RMS 38.85 -45.38 B.685 -95.23 45.28 -48.88 -15.83 Horizontal
3 14564 .88 -56.18 RMS 48 .85 —-42.64 @.52 -95.23 41.11 -48.88 -16.18 Horizontal
4 is8z2es.e88 -65.89 RMS I7.T1L -S8e.2a -9.54 -95.23 51.57 -48.e8 -25.69 Horizontal
=1 21846.88 -67.88 RMS 38.18 -485.49 -9.54 -95.23 45.83 -48.88 -27.85 Horizontal
(=1 25487 .88 -S@.91 RMS I9.e@a -46.27 -9.54 -95.23 61.13 -48.e8 -18.91 Horizontal
7 29125 .88 -562.32 RMS 4@, 28 -47 .54 -9.54 -95.23 49 .79 -48.88 -22.32 Horizontal
o Level (dBm) Date: 20250710
-10.0
-20.0
-30.0
_A0.0 PART 96 LINIT -40
-50.01 =1
2 3
i
-60.0 lr
5
7.0
-80
6750 13400. 20050, 26700, 33350. 40000
Frequency (MHZz)
Site 1 @3CH1IS-HY
Condition: PART 96 LIMIT -4 2m 91280D-82294 250686 WVertical
: LTE Band 432 2eM Cha489@ 1RBe QPsSK
Ant AmphCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCFEF =4 Margin Pol
MHZ dBm dB/m dB dB dB dBuw dBm dB
a1 F2s2.8@8 -52.89 RMS 36.98 -48.75 a2.91 -95.23 54.88 -48.88 -12.89 vVertical
2 1e923.88 -54.87 RMS 38.85 -45.38 Ba.85 -95.23 45.24 -48.88 -14.87 Wertical
3 14564 .88 -56.22 RMS as.ea -42 .64 B.52 -95.23 41 .87 -48.88 -16.22 vertical
a4 18285 .88 -563.69 RMS IF7.FL -58a.28 -9.54 -95.23 S3.57 -48.88 -23.689 Vertical
=1 21846.88 -66.64 RMS 38.18 -45.449 -9.54 -95.23 48 .47 -48.88 -26.64 Vertical
= 25487 .88 -51 .48 RMS Ia.ea -45.27 -9.54 -495.23 68 .56 -48.88 -11.48 Wertical
7 291285 .88 -58.64 RMS 48 .28 -47 .54 -9.54 -495.23 S51.47 -48.88 -28.64 Vertical
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seamran 1as. FCC RADIO TEST REPORT Report No. : FG550916D

Ant 0
Part 96 Mode 5
LTE B43 20M Ch44490 1RB0O QPSK
H
ULeveI (dBm) Date: 202507 -10
-10.0
-20.0
-30.0
_A0.0 PART 96 LIMIT -40
4
-50.0
R =]
—60.0 ?M
a4 5 PRI PR SRR e
-70.0
-3
650 13400. 20050. 26700, 33350. A0000
Freguency (MHz)
Site 1 @3CH1IS-HY

Condition: PART 26 LIMIT -4 2m 29120D-@2294 250606 Horizontal
: LTE Band 43 28M Ch44499 1RB@ QPSsSK

Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF = Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
ik FIgz.ee -43.84 RMS 36.683 -48.77 a.87 -935.23 S58.486 -—-48.8a -8.84 Horizontal
2 1ie4> .88 -57 .44 RMS 8.7 e -45.25 B.683 -935.23 43 .71 -48.88 -17.44 Horizontal
3 14724 .88 -56.76 RMS I9.73 -42.62 @.52 -95.23 48 .79 -48.88 -16.76 Horizontal
4 18485 .88 -67 .37 RMS I7.98 -58.21 -9.54 -95.23 49.71 -48.88 -27.37 Horizontal
=1 22@836.88 -66.79 RM5 38.18 -48.34 -9.54 -95.23 45 .22 -48.88 -26.79 Horizontal
(=1 25767 .88 -58.55 RMS I8.98 -456.19 -9.54 -95.23 53.51 -48.e8 -15.55 Horizontal
7 29448 . @@ -62.12 RMS 4@, 28 -47 . F7F -9.54 -95.23 S5@.22 -48.88 -22_.12 Horizontal
ULeVeI (ABm) Date: 20250710
-10.0
-20.0
-30.0
_A0.0 PART 96 LINIT -40
-50.01—
2 G
-60.0 ?NM
4 5 P PR
7.0
-80
6750 13400. 20050, 26700, 33350. 40000
Frequency (MHZz)
Site 1 @3CH1IS-HY

Condition: PART 96 LIMIT -48 2m 9120D-©2294 258606 WVertical
: LTE Band 43 2eM Cha444992 1RBe QPSK

Ant AmphCbh Filter Readin Limit

Freq Lewel Detector Factor 1 EIRPCFEF =4 Margin Pol

MHZ dBm dB/m dB dB dB dBuw dBm dB
a1 FIg2.88 -52.87 RMS 36.683 -48.77 a.a87 -95.23 53.683 -48.88 -12.87 WVertical
2 l1ie43 .88 -57.46 RMS Ig. 8 -45.25 B.83 -95.23 43.69 -48.88 -17.46 Wertical
3 14724 @8 -56.59 RMS I9.F8 -42.62 B.52 -95.23 48 .96 -48.88 -16.59 WVertical
a4 is4as..aea -67.27 RMS I7.98 -58.21 -9.54 -95.23 49 .81 -48.88 -27.27 Vertical
=1 22886.88 -66.51 RMS 38.18 -45.34 -9.54 -95.23 48.58 -48.88 -26.51 WVertical
= 25767 .88 -55.14 RMS I8.98 -45.19 -9.54 -495.23 56.92 -48.88 -15.14 WVertical
7 29448 .88 -59.93 RMS a4a.28 -47 .77 -9.54 -495.23 S52.41 -48.88 -19.93 Vertical
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seamran 1as. FCC RADIO TEST REPORT

Report No. : FG550916D

Ant 0
Part 96 Mode 6
LTE CA 42C 20M + 20M Ch43190 1RB99 QPSK + Ch43388 1RB0 QPSK
L
o Lewvel (dBm) Date: 2025-07-10
-10.0
-20.0
=300
_40.0 PART 96 LINIT -40
-50.0
= 3
1 o peanmm e
-60.0 & z
-Fo.o
-B0O
B 50 13400. 20050. 28700, 33350. 40000
Freguency (MHZzZ)
Site 1 @3CHLS-HY
Condition: PART 26 LIMIT -4 2m 2120D-82294 258506 Horizontal
: LTE Band 42C 28M Chd4319& 1RB99 QPSK
: LTE Band 42C 20M Ch432288 1RBE QPSK
Ant AmpihCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MH=z dBm dB/m de dBe de dBuw dBm dB
u Flzo.ee -S59.78 RMS 35.683 -43.7F1 2.99 -95_ 23 45.54 -48.88 -19.78 Horizontal
2 le7eo._ ea -56.84 RMS SZ9.19 -45_.55 e.57 -95.23 44 .68 -48.88 -16.84 Horizontal
= 14279 . @88 -55.68 RMS 4@ .16 -42.63 .54 -95 .23 41 .48 -48.88 -15.68 Horizontal
4 17849 . .88 -54.62 RMS 4s.69 -41 .94 ®.45 -95.235 41 .43 -48.6868 -14.62 Horizontal
=1 21419 .88 -57 .82 RMS I5.@868 -43.61 -9.54 -95.23 48 .38 -468.88 -27.82 Horizontal
= 24939.88 -62.82 RMS 39.32 -45.19 -9.54 -95.23 48.82 -49.88 -22.82 Horizontal
7 28559.82 -5l1.68 RMS I9.98 -46.87 -9.54 -95.23 58.86 -48.88 -21.68 Horizontal
o Lewvel {(dBm) Date: 2025-07-10
-10.0
-20.0
-30.0
_40.0 PART 946 LINIT -40
-50.0
1 2 3
_60.0 6 ?M
=R SISy
-7
-B0O
B S50 13400, 20050. 26700, 33350. 40000
Fregquency (MHz)
Site 1 B@3CHLS -HY
Condition: PART 26 LIMIT -4 2m 2120D-©2294 258506 Vertical
: LTE Band 42C 28M Cha431968 1RB22 QPSK
: LTE Band 42C 2M Ch43388 1RBE QPSK
Ant AmpiCbh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF =4 Margin Pol
MH=z dBm dB/m dBe dB dB dBuw dBm dB
1 FLIo.2e -55.97 RMS 36.683 -483.71 2.99 -95.23 S8.35 -48.88 -15.97 Vertical
2 ila7g9.e8 -53.69 RMS 39.19 -45.55 B.587 -95.23 47 .28 -48.88 -13.64 Vertical
= 14279 .22 -55.78 RMS 48.16 -42.63 2.54 -95.23 41 .46 -48.288 -15.7e@ Wertical
4 175849 .22 -54.55 RMS 4 .69 -41 .94 e.4% -95.23 41 .56 -48.88 -14.55 wvertical
= 21419 . 28 -56.49 RMS Z8.@88 -43.61 -9.54 -95.23 45 .83 -409.88 -26.49 wvertical
L= 24959 .88 -61.11 RMS I9.32 -46.19 -9.54 -95.23 S58.53 -48.88 -21.11 vertical
7 28559. .88 -51.91 RMS I9.98 -46.87 -9.54 -95.23 49 .83 -48.868 -21.91 Vertical
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Ant 0
Part 96 Mode 6
LTE CA 42C 20M + 20M Ch43241 1RB99 QPSK + Ch43439 1RB0O QPSK
M
ULeveI (dBm) Date: 2025-07-10
-10.0
-20.0
-30.0
_A0.0 PART 946 LINIT -40
-50.0 s
4 2
-60.0 5
Dt
-0
-80
B S50 134040. 20050. 267T00. 33350. 40000
Freguency (MHz)
Site : @3CHLS5-HY
Condition: PART 2926 LIMIT -4 =2m 92120D-@2294 2505606 Horizontal
: LTE Band 42C 28M Ch43241 1RB99 QPSK
: LTE Band 42C 28M Ch432439 1RBO QPSK
Ant AmphCb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF =4 Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 Flse.ee -59.34 RMS 36.72 -48.71 @8.98 -95.23 45.92 -4@.88 -19.34 Horizontal
2 1e725.e8 -57.37 RMS 39.17 -45.54 e.67 -95.23 43 .56 -48.88 -17.37 Horizontal
= 14z . 288 -5S6.83 RMS 48 .18 -42 .63 @.54 -95.23 41 .19 -48.e8 -16.83 Horizontal
<4 17E75.e8 -53.83 RMS 43.95 -41.86 e.43 -95.23 42.68 -48.88 -13.83 Horizontal
=] 21458 .28 -66.38 RMS I8.82 -48.61 -9.54 -95.23 49.88 -48.82 -26.32 Horizontal
L= 25825 .88 -63.29 RMS I9.38 -456.19 -9.54 -95.23 48 .37 -48.88 -23.29 Horizontal
ULeveI (dBm) Date: 202507 -10
-10.0
-20.0
-30.0
_40.0 PART 96 LINIT -40
-50.0
1 =2 3 o
-60.0 EMM
LS
-7
-80
6750 13400, 20050. 26700, 33350. 40000

Freguency (MHz)

Site 1 @3CHLS-HY
Condition: PART 96 LIMIT -4 32m 9120D-@2294 250606 WVertical
: LTE Band 42C 28M Cha43241 1RB99 QPSK
: LTE Band 42C 28M Ch43439 1RB QPSsSK
Ant AmphCh Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF =4 Margin Pol
MHZ dBm dB/'m dB dB dB dBuw dBm dB
a Fis@e.ea -53.11 RMS I6.FE -45.71 .98 -95.23 53.15 -4e.88 -13.11 vVertical
2 18725 e -52.958 RMS Z9.17 -45.54 e.87 -95.23 47 .97 -4 @@ -12.96 Wertical
= 14z .28 -55.85 RMS 48.18 -42.63 2.54 -95.23 42.17 -48.88 -15.85 Vertical
<4 17875.e8 -53.14 RMS 48.95 -41.86 e.43 -95.23 42.57 -4@8.82 -13.14 Vertical
= 21458 .88 -66.72 RMS I5.82 -48.61 -9.54 -95.23 485.66 -48.88 -26.72 Vertical
B 25825 .88 -62.61 RMS I9.38 -46.19 -9.54 -95.23 49.85 -48.88 -22.681 Vertical
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Ant 0

Part 96 Mode 6

LTE CA 42C 20M + 20M Ch43292 1RB99 QPSK + Ch43490 1RB0O QPSK

H
o Lewvel (dBm) Date: 2025-07-10
-10.0
-20.0
-30.0
_A0.0 PART 96 LINIT -40
-50.0
= =
-60.0
2 it tem e
-70.0
-80
6T 50 13400. 20050. 26T00. 33350. 40000
Freguency (MHz)
Site 1 B@3CHLS-HY
Condition: PART 96 LIMIT -4 3m 912eD-@2294 250606 Horizontal
: LTE Band 42C 28M Ch432292 1RB22 QPSK
: LTE Band 42C 28M Ch42498 1RBe QPSK
Ant AmphCb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF =4 Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 Flee .22 -59.73 RMS 36.7F72 -48.72 @.97 -95.23 45.53 -4@8.88 -19.73 Horizontal
2 lev74e.88 -56.13 RMS 39.16 -45.53 e.67 -95.23 44 .58 -4@8.88 -16.13 Horizontal
= 14=Z2@ .28 -S5.81 RMS 48 .85 -42.64 @.54 -95.23 41 .46 -48.e2 -15.81 Horizontal
<4 179 .88 -54.68 RMS 4L.28 -41.78 e.43 -95.23 48.78 -48.88 -14.68 Horizontal
=] 21488 .28 -66.28 RMS I8.86 -48.61 -9.54 -95.23 49.12 -48.88 -26.280 Horizontal
L= 25@e5Ee .88 -59.55 RMS I9.38 -46.28 -9.54 -95.23 S52.12 -48.88 -19.55 Horizontal
o Level (dBm) Date: 2025 07-10
-10.0
-20.0
-30.0
_40.0 PART 96 LINIT -0
-50.0
1 2 3
=]
-60.0
et anpeeroe
-70.0
-80
650 13400. 20050, 26700, 33350. 40000
Frequency (NMHZ)
Site 1 @3CHLS-HY
Condition: PART 96 LIMIT -4 32m 9120D-@2294 250606 WVertical
: LTE Band 42C 28M Cha43292 1RB99 QPSK
: LTE Band 42C 28M Ch43498 1RBE® QPSsSK
Ant AmphCh Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPCF =4 Margin Pol
MHz dBm dB/'m dB dB dB dBuw dBm dB
a Filig@.ea -55.51 RMS I6.F2 -485.72 .97 -95.23 S8.75 -4e.88 -15.51 Wertical
2 le74e. 228 -5S4.89 RMS F9.16 -45.53 e.87 -95.23 46.84 -42.22 -14.89 Vertical
= 14=2@ .28 -55.649 RMS 48.85 -—-42.649 2.54 -95.23 41.53 -48.88 -15.64 Vertical
<4 i7oea.ea -54.58 RMS 41L.28 -41.78 e.43 -95.23 482.82 -48.82 -14.58 Vertical
= 21488 .e8 -66.34 RMS 35.86 -48.61 -9.54 -95.23 45.98 -48.88 -26.34 Vertical
B 25856888 -59.57 RMS 39.38 -46.28 -9.54 -95.23 S2.18 -48.88 -19.57 Wertical
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Ant O

‘ Part 96 Mode 1

‘ LTE B48 20M Ch56640 1RBO QPSK
H

Level (dBm) Date: 2025-07-10

-10.0

-20.0

-30.0

_40.0 PART 96 LIMIT -40

-50.0

00 W

-70.0

30 1424, 2818 5606. 7000

5 4
Frequency (MHz)

Site : ©3CH15-HY
Condition: PART 96 LIMIT -4© 3m 9120D-©2294_ 250606 Horizontal
: LTE Band 48 20M Ch56640 1RBO QPSK
#1 is fundamental signal which can be ignored

Ant Amp\Cb Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 369©.00 -28.38 RMS 29.68 -5©.92 ©.56 -95.23 87.53 -40.60 11.62 Horizontal

l:!Lewel (dBm) Date: 2025-07-10
-10.0
-20.0
-30.0 q
_40.0 PART 96 LIMIT -40
-50.0
-60.0 W
-70.0

-8
30 1424, 2818. 4212. 5606. 7000
Frequency (MHz)
Site : ©3CH15-HY

Condition: PART 96 LIMIT -4© 3m 9120D-©2294_ 250606 Vertical
: LTE Band 48 20M Ch56640 1RBO QPSK
#1 is fundamental signal which can be ignored

Ant Amp\Cb Filter Readin Limit
Freq Level Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBuv dBm dB
1 36998.00@ -33.87 RMS 29.68 -50.92 ©.56 -95.23 82.04 -490.00 6.13 Vertical
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